T , | PARTS LIST AND INSTRUCTIONS

COMPACT TRACTORS

-F’OR COLT, DELUXE SUPER “AND RANCH}ALR'KTORS

L,

-

ALPHABETICAL INDEX'

|
|
\‘\ \
b ’

z S PAGE GRID '
. | .
 Main Frame;Assembly ........ 3 " A3
+ Parts Lists for Figure 1.... . . .. 45  A4-AB
—Main Frame Component '

Assémbly . = ............ 6 A7
Parts Lists for Figure2 ... -..... - =~ 7 AB.
Parts Lists for Figure2 _....... 8 A0
Hydraulic Drive Assembly . . . .. .9 AT
Parts Lists for Figure3 ... ... .. 10 A12,
Colt A Matic Drive Assembly .. —~ 11-.. - A13
Parts Lists for Figure4 .:. ... .. 12 BZ
Engine Assembly ......... ... 13 B3
Parts Lists forFigure5.......: ~ 14 - _ . .B4
Eiectrical Wiring Diagram . . .., 15 :- B5
Parts Lists for Figure6 ........ ;16 ) Bi

Y

" NOTE: See grid C1 for Colt Model 2110, e
; 2310, 2510, 2712,  * . oy




— - YT N e e T o g S, e
e S I -

| - e L ..:"; K . T Q;
o .- - - TIGURE 1, FRAME'GROUP )
. "ITEM °  PART, NO. - . DESCRIPTION < ' & s
. : A - et oo T g
~ )L * 01101  Hood-and-Lateh Agsembly B% . - &
# - .2 - #Cllok  Hood Lateh Assembly - -5 % -
T E_ T HLBL1 o #lo-28 x 1/00 1lg Round:Head Machine Screw
el % w7 H26-10 _#10 Plain Washer & i T
5 ¢ H27-10 ~#10 Lockwasher - . R
/ ) TH2H-8  #10-24 Hex Nut B L
o 7 C1179 Rear -Side Panel TR *
g . . €105  Chrome Trim . . N - :
.9 01106 Chrome Trim Fastener - . ST e
10 . 01180 Front 8ide Panel o e -
11 ) C1156 - Grill Assembly . o
12 » HI9-1 = 3/8% =-16 Lock Nut . - _
13 ' - H13-5.  3/8% -~ 16 X 1" Lg Heéx Head Cap Screw
14 . . H26-3  3/8" Plain Washer . ~ ,
15 * (1102 " Control Valve Cover -
. % Cl080° Implement Lift Lever . A ‘ : '
17. 7 C1109 .Roll Pin, 1/4" X 1-2/4% 1 . . S
18 . % C116]1  Attachment Link Arm, Cénter - :
19 H31-2. 1/B% - 20 X 1/2" 1g Hex Head Self Taping Screw .
20 . H31-3% #10 Sheet Metal Screw ' . .
21 ) C1107 - -Implement Lever Grip .o -
22 # Cl158  Attachment Link Rod, Center, Deluxe & Super
) 2% C1177 - Attachment Link Rod, Center, Rancher
2& €101 - Throttle Control:Assembly. | .
- _ 24 .- Cl130< Light Switch _ T T
S - Gives Ghoke Gontrol 4 By, ‘ B,
-2 2 oke -bontrol Agsembly-~_-. .
4w 27 . . Cl128 = Key Start Switch "fi,rﬁ\\Q\J o
. 28 ® Cl115 Attachment Link Rod;.Rear -
H .29 . Clo26 . Retainer Ring - .- °~ = - '
Vo 30" - C1160  Attachment Link Arm, Rear, L.H, BT
. 31 ~& C1159 Attachment Link Arm, Rear, R.H, -
o 32, #.G1162 Clutch Mounting Bracket :
_ A 32 H13.8  1/4% - 20 X 1M Hex Heéad Cap Screw
, 3L HP6-1  1/4Y Plain Washer ‘
35 H12.1  1/8% - 20 X 3/4% 1g Hex Head Cap Screw
36 ¢ . H27-1 1/ Locuwasher , R, L
37 - 01103  Implement Lever Clutch
38 - "C1163 . Clutch Trip Ratchet
.39 _ ¢ilrog Cluteh Trip Spring o o
40, H13.9 - 1/4% .20 X 2" 1g Hex Head Cap Screw’
1w H24-1  1/4% = 20 Hex Nut ' )
T H19-3 1/4' - 20 Lock Nut = .
) 43 Main Frame Assembly -~ Déluxe & Super)
' Main-Frame Assembly — Rancher
-y X1 "* Axle Bolt Lock Nut h
' . : ‘ . | - : Ly C1I10N\ Front Axle Mounting.Bolt . ' ] ”
T B T . ' e L Lo Lg . 1184 N\Grill Stabilizér Bar - A
I o - ‘ S C 5 47 ' ## 01137 - Transmission 0il Decal
- _—— - : '+ F - Lg - ## 01136 Model 10 Decal.
e . T . ' ' LT 49 4 0.1133, - goi.%: S'qluxeDDeg:?l _—
PR . " - CMATN weEMRr v "RQT % (11 - Co per Decal- - : -
] T ‘FK@R§}$WJMIBJPNM§AbSEQ?{t;\ . gl e 01125 “'Colt Ranclier Decal - CoeS e
. i y . ] ‘ i - . v . el - ] ) ; T e LT - K ) N ‘ .-
o S B . e e y . _
LT Page 30 ot . L ERRTTRN B / T
: ‘ : : A

- - -'"--n;—--—--&-«-_l-....-.udu.é._.- e T2

3
| o

2

|

O £ FH NN M N oYM MM NN

P

3

PO N 1O MO 2 1 RO b bt o b S 0 1 1 et e 1 1 1




Page 3

-

FIGURE 1, MAIN FRAME ASSF‘IBLY

' - NOTE:

L

\

: \ . ' T
:\_ - * i . JJ_. I . T . ’b«/ B
t' FIGURE 1, FRAME GROUP (CONT'D) - :
. ) . ' - S . N L% ) .
-+ ITEM  PART No, = - DESCRIPTION - * =~ " a7y,
; . N " . ! . ' , ’ o7 - e —— -“_‘-’_
52 T 11845 High -Neutral - Low Shift Decal - , 1
L 53 W 1185, Colt~A-Matic Driye Decal - C -
5 # 1186 Forward - Brake - Reverse Decal 1
- b5 #% C1187 - Brake Instruction Decal ‘ 1
56 C1167 “Headlight Mounting’ Bracket - 2
- b7 .. Cl193 " Rubber Pae - 2
\“\ ) \
S ; T -

Unless'd%herwisa- ndicated in the ”Déscriﬁtion“ cdlumn, parts are

interchangeable bgtween theg Deluxe,

Super and Rancher tradtots,

* "fWHEE‘B?dE?IHg“parts\in&;cated by a'dingle asterisk (*)_specify.
~ color "red"or "biagk" . If color 1s not. specified; vart will

be shipped "black",

Not illustrated

f\ -

&

9
-~
- ".;u\.‘ -
| 1 A
, £ & -
# — T2 \ ‘\ -
- CN
1 .
— A
. - EREEE I N - —_—— —
LA\
N Yy
. - Yy
=
\ :
!
. -
'
I T
— - AT . T——
. L T R - T T e . _;1,“ — —_ —_ . -
) -i ‘{:
o o
_,_L..__-———’-—(T N




|
ix ) S . /[ vy
; FE - . A |

I : : ' 5 .
FIGURE .2, MAIN FRAME COMPONENTS ~ | :
| o : ! . . ‘\ i
EX. - ~PARTIO. g PTION . ! 'y
LTEN. . —RPARTHO. ..~ . DESCRIPTION Z { ary  /
1 © HIo-1 1/2" -~ T3 X 1" 1g Carriage Bolt . g 1, e
2 Cx087 Seat . , i . ‘ Pl ; z 1,
a . . (1082 Seat Cushion , 3 -
— * 01170 SeatSpring’ o ‘ i ¢
5 ., oy H27=5 0 -1/2% Lockwasher : - o 0
6 j ‘\H25ﬁ5¢‘11/2“H~ 13 Hex 'Nut , ] ‘ ; 3
7..1 T #\C10&G Fender;' L .H., Deluxe & Supern !
© L % \g1090 Fender, R.H., Deluxe & Super - | 1
| 'h1091 Fender, L.H.,'Hancber PR B Sl
2 1052 Fender, R.H., |Rancher ) - . 1
&g L HﬂjﬁB 3/8" - 16 X 1% 1g Hex Heed Cap Screw . a fooub
9 | 13~10  5/16" - 18 X 3/4" 1g Hex -Head Gap Scrdw/ - I8 .
0}, HY-2 o 5/16 Lockwasher e oS | g
11 ] me 2 3/8" - 16 Hex|Nup 7 4
T 12 # Clogk - Gear Case Cover ! o1
1.3 Cl02C , Gears Case Cover Gasket 1
l’ . ~ Hei-x 5/8%. — 18 Hex| Jam Nut 1
HS' - C1099  Steering Wheell ' 1
16 . "% 01079  Steering Column Assembly | P |
< . . C1196 Lever & Bolt Assembly (172" Bolt) - 1
n . Cll9h Levler & Bolt lAssembly [(5/8N0 BolY) 1
i C1198  Rubber Seal P .1
b +C1199  'Seal Retaine ” / ; 1
) ¢120C  Ball Cup J Y O 4 2
‘ {1+ 01201  Ball & Retaider . | : ! 2
T N -2 iy | -’5;8";~ 18 Hex Jam Nut | 3 e
. 0lpo2, iWasher . 1 N ’ 1
Hel-2 [1/2" - 20 Hed Jam mit- | o 1
1203 '|Stud J S e S 1
' Cl204  'Adjustable End Plug -, 7'y ='f§pn‘ 1 -
= {7 - G205 - Cam OGeaf)“&JShaft} Co : L 1
- C12C6 Tube & Cam Housing' Assembly, /24 . iav| -1
' ' C1207  Tube & Cam'Housing AssemBly, 5/&" i 1
17 C1100» Steering Column Sirap f ' C 1
18 Hey-1 -~ 1/B Lockwasher ', .- R - 1o
19 Holl-l  1/4V . 20 Hex-Nut : e o &
20, i CH13-1 - 1/4% - 20 X 3/ 39 Hex Head Cap Screw L 2
2l ! % 1044  Gasoline Tarik Mounting Clamp 2
22 CH15-2 1/ - 20 X 1/2% 1g Flat Head Machine Screw 2
2% 7 * 01165  Gasolire Tank Mounting Strap , i 2
2 H15-2° 1/4" - 20 X 1-1/2" 1g Flat Heag Machine Screw. 2
25 - . THe2-l+ - 1/W% _ 20 Square NMuts, : S } 2 ‘J/
26  Clogg” Battery - ‘ ’ s } T,
27 7. TClOE5  Gasoline Tank @ -.. - ‘ 1/
28 - - C1046"  Gasoline Tank Cap ‘ - r 1
7 ClO41 Fuel Line Hose A ST 1
30" CIOMC  Fuel Line .Fitting = A S L2
3L . . Clo¥2  Fuel Filter-Assembly ) A ‘ R
32 ‘C1043  Special Nipple - R - ! 1
: * (1168  Battery® Clamp Bracket s - : 1
. # €1169 . Battery Clamp Rod S ‘ : Lo 2
S35 0 JHL3-11 1/2% - 137°% 1% 1g Hex Head Cap Screw P 6
S 367 - % CA0E Gear Case' = . ' . I
-37 C133 Pin Retainer ) ; 1 7 2
. ; o S | |




H h

F . ! T -
. , ¢ v ;o . ' ‘
. . _— . v ) X
< | ! . B -
§ . .- +
. & 4 ! . . '
. . i i
L3

|
0 1 -’ l N ’
I FIGURE 2, MAIN FRAMEzEOMPONENT& QQONT D) - M# : ’

+ Cos "L —eT "\

ITEY ~ PART NO. .~ DESCRIPTION NI }.3 TY -
. ; - b i L.
38 . . H26-5  1/2" Plain Washer L EL 2" -
.. .39 “~C1016  Tow HitcfnPln » y . o 1
..~ -lo * 01093  Svandard Tdw Hitch . 1t
S C1C53  Transmission Return Port . Fltting - T -
4o - .C1054% - Trancmission Qutlet-Fitting w/ Filter « | 1
4 C1057  Tubing (Heat Exchanger to ;ransmission) - 1
y ® 01054 Tubing (Tiansmisslon to Pump) - J“,f 1
45 H27—3 3/8" Lockwasher . . - ok o
45 © H25-9  1/2% -~ 20 Hex Nut ©~ - u e 1
47 - Cle35  1/2" Bsl) Joint - - - e 1
L g * C1056 - Tubing (Valve to Heat Exchanger) : 4o 1
Ly * C1036  Drag Link hReg-~ | . v LT
50, * C1035 Steering Clevis v 1.
51 Cl113 Heat Exchanger Connecting Hose 2
52 .. Clo27 Hose Clamp ) b
53 %7, 1064  Heat Exchanger 1
5 H}j—} 5/32" X 2" 1g Cotter Pin . -4
55 H26-7  3/4" Plain Washer ' 6
. REe ' C113& - Front Wheel Assembly, 4 X 8, Deluxe” & Super e
: C1143  Front Tire, 4 X '&, Deluxe & Rancher 2
C114 Front Wheel Rim, & X &, Deluxe & Rancher 2
C11l Front Tire Lube, 4 X & Deluxe & Rancher - - -
Cllﬁ9 Front Wheel Assembly, é. 50 X &, Super . 2
. Cl146  Front Tire, 6,50 X &, Tubeless, Super 2
. 011h7 Front Wheel Rim, 6.50 X 8, Super 2
57 .. B37-1  1/8" Lubrication Flitin 4 -
Y # C109%  Front-Spindle Assembly, R;H., Deluké & Super 1
. ® 01095 Front Spindle Assembly, L,H.,, Deluxe & Super 1
© 01096  Front Spindle-Assefibly, R.H,, Rencher. ... . "1 -
- - = CGlO97 Front SplhdleﬁAssembly, L.H., Rancher . 1
59 * 101 Drag Link Rod Pin~ T 1
60 -~- - - H3ZuA - -1/8" X 1~ 1/4" 1g Cotter Pin o - : 3 -
61 . * ClC37 Tié Bar Deluxe & Super - T . 1-
- - C1C38  Tie Rod, Rancher ] - 1.
.62 .- # (01085 Front Axle Deluxe & Super ST 1 -
SR ~clo#b  Front Axle, Rancher ' Lo LT 1

=

NCTE: Unless otherwlse indicated in ‘the '"Description® column, parts

oo When order ng -varts -indicated by "ﬂlngle asterigk (%) spe01fj
' color "Red" or "Black'", If color is not. spec¢f1ed part-wiil
be snipped "Black", ' e A
| . ; o - ' ' ’ ' - ‘ R
: SRR . , X : : N ' : - co,

! ‘ . ! . : ‘. N N . . ) -7 ) N - . . . . *J
AT S - ‘ ‘ ' ' - /
B T e 5 | - - o - . )

Lo . x - - : . C o ‘ . ) : 'y

o - ‘ 1_;,,.7—1 UIGIRE 2. MAIN FRAME COMPONENFS - f )
Ty } e T . - : Y N . - ' . i /
o - ‘ - T b - ‘ " R U LU R
- .—1}"";-= o B o o 1{ -, - R . - - L. - '-' i i _ _ - - —m— = _ b ooz L. R o '""7 : - o . /I {- . ~ . ’,’ -

) - T T e e . - - .- -l . _ 8—"‘ - . ~

are ihterc%angeaL1e between uhe Deluxe, Super & Rarcher Moéelq*~ -



L " FIGURE 3, HYDRAULIC COMPONENTS
ITEM  PART Nos.0 - DESCRIPTION - = - . . QTY
1 . H13-5  3/@" L6 X 1t 1g Hex- Head Cap Screw 6
) 2 » . H27-3  3/8" Lockwasher i 10
3 © 01075 Hydraulic Pymp* : 1
) ) 01210  8Beal Kit for Hydraulle, Pump #C1075 1
¥ 107 Pump Drive Coupling Assembly . 1
L - 0107 Bubber Insert for Pump Coupling . - 1
vt he - C1171- Pump. Mounting Bracket N oo I
-6 * Cl058 -~ Tubing (Transmission to Pump) 1
7 " # 01059 | Tubing. (Pump to Valve) - o A "1
.o 8 7, €C104e ° Pump -Pressure Port Fitting - % ° 1
9 © ' QC1047+. Pump Suction Port Fitting t 1
10 ¥oiory quﬁaulic Motor, Deluxe & Super,- . 1
.- Cl078 Hydraulie Motor, Rancher .~ - : K
€1209  ~Seal K1t for Hydraulic Motore #C1077 & C1078 1
.11, Cl019  Hydrpaulic Motor Gasketjy " 1
T la2a - 7 -. 01052 - Hydraulic Motor Port Fitting : —g
1 _ * C1060° Tubing -(Front Valve Port to Upper Hyd. Motor Port) 1 -
- 14 #:C1061' Tubirg (Rear Valve Port to lLower Hyd. Motor Port) 1
- 15 C1051 ' Valve Pressure Port Fitting . : 2
-.16 . 01050 valve Inlet Port Fitting . 1-
17 Cl0%9  Valve Return Port Fitting 1
- 18- * CIo76  Control Valve Assembly 1.
- ) - Cl211  Seal Ki% for Control.Valve #C1076 1
R : C1014  valve Link Fin g 2.
T T 200 - ¥ (1173 Valve 8pool Link . SRR S 2
Cov 2Y 0 7 H33-5  1/16% X 3/4% 1g Cotter Pin 2.
LT 22 '~ (1188, "Valve Link Clip . . R N - -1
23 * Cl071 Control Lever w/ Link Bracket & -Roll Pin N 1
2 Cl017  Roll-Pin, 3/16% X 1-1/4% 1g - 1.
25 - " *-(01172  Gontrol Lever Presgure Plate 1
26 7 H13-1 _1/4"% - 20 X 3/U% 1g Hex Head Cap Screw -2
27 H26-1  1/4" Plain Washer ' . 2
o8 - H27-1  1/4" Lockwasher . 2
'29- 7 Cl072  Control Lever Knob o ‘ "1
30 Cl114 Special Sef Sealing Cap Screw b
31 ) C1112 ~ 8quare Xey -~ X . S -1
32 7 " H34-1  Woodruff Key, Pump shaft . - .1
INOTE: Unless otherwisé lndlcated in the "Description" column, parts
oL are interchangeable hetween the Delgxe, Super & Rancher Modelgs,
L. ' -:When ordering parts indicated by a single asterisk (*) specify
L color-"Red" or "Black", ' If color is not specified, part will
be shipped "BlackV, .
\ y
- . -

R vy . - e - - ' - ’ o . _ ’
. ‘ - : ) . ’ - . L. e ;
' - OO - - . - il - - - )
, P RN . L e e - - - 10 - -
: -0 v - . -~ N
‘ ; ° 3 - _d‘. . - o= A - . B - - - i
. N - i ' 5 . . - oL

c-t03 o oo ‘ ;

e .




\EfG. CO., INC. B

WINNECONNE. WISCONSIN

v COLT

"-_ "\ “:' - . v -, de‘_"_. .. . u. Sa _A', . ) 4 |!
N s . ' L, ’,." ‘o ’ N . -
: . vy o : ‘ |
1 - ’ ' . June 28, 1965 - f’
S | . |

. . } - . . L ;_

Supplement to: Parts List and Instructions for Colt Deluxe, Super and Ran'chér C,

Tractors, i T

' T, . : . - - i
G, Reference:  Figure 4 Colt-A-Matic Drive Assembly and Parts List ,pages 11{
and ].2. . - ' . F

Effective with the 1965 Super Model serial no. SP1676 and the 1965 Delug(e
Tractor serial no. DE1552, the transmission gears were chariged to reduce the
maximum "high range'" speed from 9 m.p.h. to 7 m.p.h. The parts affected by
this change are listed below with the part numbers applicable to new components, -
Relfer to the item numbers on figure 4 of the tractor Parts List for identifice{tion. '

( v ) . ' - “\\_% ‘ . | o o
ITEM  PART.NO, ' DESCRIPTION : ' QTY, -
1 AT0156 Cluster Gear Assembly (6 -Spline) =~ . |
6 . AT0158 Drive Shaft Coupling (6-Spline) .x¥ - 1
10 AT0154 - Drive Shaft (6 ~Spline) = , 1o
13 - A70148 Differential Housing > ; . 1
14 AT0149 - 3 Differential Pinio{n Gear {(5/8" 1.D,) 4
~lda ATOL31 o Pinion Gear Spacer (5/8" I,D,) 4 .
15 AT0150 '\ Differential Gear (6-Spline L.D.) .. 2z
16 . ATOL51 ' -Differential Pin (5/8" Diameter) 4
20 AT0O145 " Rear Axle, R. H. (6-Splinie) ’ 1 '
21 - AT0L146 ~Rear Axle, L, H. (6~Spline) X 1
22 - AT0144 Wheel Hub 1/4" keyway) / AR L
. | ,

\
Note: a) Rancher & SEpei‘H All 1965 Rancher and-Super H Tractors hlaV¢.'tI1e" .
", reduced "high ra‘iigé"’ speed transmission components and are covered
by the above pdrt numbers. . ! Lo
b) Visual Cheek: For rposes of visual identification the new parts lisi:-
ed above hayve added description in parenthesis. By comparison,, the' e
.prior model geats, shafts,~ and drive coupling listed under 'the ¥ C! "' +°

‘; "~ ~-series numbers in the,tractor parts list are of " 10 -Spline' design. | . o
ST e T

= ) _ * ' i ; ' ‘I n ‘ .‘/:/J - . s
o - . \ A ) - ( - N 111‘- . ‘ N : . /‘:/,/“/ ) . :‘. L 'l;w_,_
I : - COLT M}Q’NUFACTU ING CO,,LINC.,
L e Parts 8{ Service Departmeént’ & "
L T e

PR

\

BLAY .- - -
. - e . 4 : ) T .
.o . - — . . - S~ - . . . 3 . - . I v
e - - - Lo = - = Ny . f

- ~ . - r - e




i zr\;l‘ N BTt L ¥

-}* Page

-'7ITEM<f/ﬁ%ART'No

T
ey AL

|
— o | .

FIGURE 4, COL%—A—MATICﬂDRIVE'

f :
‘. % . -
DESCRIPTION | 2 - QTY E
l - - !
1 L1003 _ ‘@luster Gear Ascehmbly P . ' ; 1
2. C1011l. .Roll Pin, 3/16 X 1-3/4% g ” b ‘
°ﬁ C1114  Special 8ef Seallng Cap Screw . 12
: -~ H27-3  3/8" Lockwasher . R 12
5 Cl0l&-. Axle Houslng Gagket L 2 o
6 €1028 Drive Shaft Shear Coupling: ' 1 '
7 H34=2  Woodruff Kéy, Axle Shaft L o - 7,
& - - Cl1149 Drive Shaft Stop Washer e T 1.
9 €1115 - .Whe€l Bolt- - SR &
10 “CL007 ' Drive Shaft. : ..
11 . C1000 - Needle' Bearing ‘Assembly . P
12, H16-1 . 3/8" ~ 16 X 3/%% lg.Socket ‘Head Set Screw 1 .
1% - C1004 . Differentidl Gear Housing L1 -
Clol2.  Pifferential Housing & Gear Assembly Gomplete -1, =
14 C1005 - Differential Pinion Gear oo, T
15 .01006 . Differéntial Gear . y 2
167 C1610  Differential «Pin i
17 C133%38 - Rubber.Grip . . 1
18 ®::G1032 Rear Axle Housing, L. H, v T E 1
19 .® 01033 Rear Axle Housing, R.H. 1.
20 01008 Rear. Axle Shaft, R.H. ) ‘1
21 _C1009 Rear Axle Shaft, L.H, M 1 i
22 .. Cl001° Rear Axle, Bushing, Flanged 2 -
2 C1l002 - Rear Axle Bushing AR 2 o
2 1021  Qil Seal jt.¢W“\ 2
25 ' €1022° 0 Ring i N 1 ~
26 " C1140  Rear Wheel Assembly, 6 X" 12 Deluxm 2,0 .
C1148  Rear Tire, 6 X 12, Deluxe! L2
’ 'm*-cga . iy e AvFnr e =) - i LG, [ N "24“ e - -
, - Cl149 T HegrF T re#Eube——G X 12“Deluxe e T 2
T C1141  Rear Wheel Assembly, 8 X 12, Super 2 _
-01151 Rear Tire, &'X.12, Tubeless, Super : 2 &
1142  Rear Wheel Aesembly, 8 X 16, Rancher @ ' 2
- . Cl1152 Rear Tire, 8 X 16, Rancher e s e 2
,C118% | Rear Wheel Rim, & X 16, Rancher R 2
C1153  Rear Tire Tube, g X 16 Rancher 2 o
" 27 * 01031 \Wheel Hub- ' .2
28 - H16=2 '1/4" =20 X 1/4" 1g Cone Point Set Screw < U
29 H16-3 1/4"“- 20 X 1/4% 1g Flat Point 8Set Screw . s
30 g1o25 Retainer Ring B ¢ 1
31 C1030 Pivot Lever 1 -
32\\\_ o, Cl029  Gear Yoke e e e T T
. 33 ™~ ¢loiy - 3/8" X 1- 1/4" 1z Rol1 Pin e - 2 -
By - ., Clol Special Yoke Pin ceem T 1 B
35 # C103 High & Low Range Shlft Lever . al
32\\\\ : c%‘ Ball R 1
37 . 102 Spring , P NIDES
- 38 G1213. ieel Hub Adapter Rancher ) 2
~ B R ’ Y,
\ NOTE: > Unles®-otherwisé_indicated in the ”Descriptié;:\€3$umn partd
4 - . are inte hangeable\between the Deluxe, Super & Rancher Models; N
. S S I . D t = ’ "
T e Blalel g, xduﬁAnnfufnﬁnr b\lmi]““"“ L LA When orderin artsg indlcated by a single asterisk (%) sp801fy T
S P - Y L h . - T ---x=-~golor-"Red" or l~Blacm“ If color is-not specified part will be
B Lo S S . s Lbe shipped "Blavkay < - - .~ .
N ' - \ - - . - a T e — . , .
k Noﬁ,IllustratedL ) \\\\ T e

~ - e e T

..]_2_ =




- - : S e FIGURE 5,

s
=

1'! - -
'ENGINE INSTALLATION ASSEMBLY

£y

‘Page 33, _ - . - . - ]
R RV S S C : C~105

i

‘el
2
S
25
26
27

28
29

-L;;,ez;-m—

t

NOTE

PART NO,

C1068
01066
1132 .
* 01067
" HI3-6.-
. Heb-3
 H 27-3
H2 Y
C117k.
¢1178
# 01176

c1ig1

When ordering parts indicated hy a single asterisk (*) specify .
VRed"tor #Black" color, If color”is. not sgecified part will

! be ghipped "Black',

Generator Belt )
Generator. & Starting Motor -
Generator Pulley -

S 3/EN 16 X 1=1/40e1g Hex Head
5/8" Plain Washer ;

3/&" Lockwasher- ¥

3/8% -~ 16 Hex Nut _
Generator Adjusting Bracket
Throttle Cable Bracket

Heat Deflector

PR}
F d

-y

2

[

H13-12 1/2" - 13 X 2" 1g Hex Head Cap” Screw ' Lz
H27-5  1/2" Lockwasgher _ - .
H25~5 172" - 13 Hex Nut _ 4
C1175 Cable Clamp - N -2
. C1Chs Exhaust Tubing T T C1°
1062 Exhaust Muffler Y . e 1
_ °® 01069 U Bolt, 34 - 20 T ' -1
. % 01063 Muffler Bracket. . - B 1
' He7-1 . -1/4% Lockwasher o e 3
Hed<1  1/4Y —~ 20 Hex Nut-— . - T T 2
—ﬁH13'I__ 1/4“4— 20 X 3/4" 1g Hex Head Cap Screw 1s
- C1192: Gas Tank Mounting Brackét, R, H.,("- IR 1
Cl065  Gas: Tank Motinting Bracket CLLHT L +1 "
. C11%0 Engire Pulley e T <
. C1112  Square Key, 1/4" X 1- 1/4" 1g ! f Ph{" 1
€1070 - Fan S M 1
- H13-4 T 3/8% - 16 X 3/4" 9g Hex Head GapIScrew YR 1
Replacement Air Cleaner Cartridge ‘!‘“\ 1

v

"ﬁpwmmHmHHHﬁl

*

a8
=3



| - - A B \ :
AMMETER ' . o o ‘\ poo . -
BOTToM VIEW C . ) . . \ .

“
P
&

: o] / i

L YELLOW

B _RED - ), .

. - ‘ . ‘. ‘ _(\\, ) - '

L ' . CE " I ~F -BLACK | i - .
N I S T . (- . - e

— ) f T |- :

N ‘ ]_O__[ o 5"‘" . o N C1116. Wire,i Xellow 18" 1g . L
. REGULATOR VR P N S ' .-C11t23 " 'Wire, Black, 12* 1g,,,_-- A

BOTTom/ wsw CWHITE 55 e | | X ) ’ : S 778 - C1119 : Wire, Black, 7 1/4" 1g

e _ foo T AT : o i 9 101294 7 Wire, White, 9 1/2% ig
e L S BN T A | - o 710 - GG5 Wire Red, 35" g~ "=
L . ‘ o YA _ . L ) TSR & o €1128°  Key Star‘t Switch. : )
T _ ‘- . -~ 12 - /C1130 Light -Switch : L T

IS IR o1 / Cl098  Battery T et T T
Joe T I e -/ €1126  'Battery. Cable, 13" (Positive) '

~z S 7 IIEM  PART No.! S " DESCRIPTION

Gl]r.j,l" Voltage: Regulator : _
“Ammeter e

01117 Wire, Red, 15 1/2"% 1g . T

C13i22 - Wire, White, 10 1/4“ 1g S -

C1118. Wire, Black, 334 lg..- - =~ ~

-
(f_.*

s o :

3 OWTT Ao

s D

g . 'a L - - 4 - 15, /. _.Ck25 Batfery.Cable, 11" (Negative) .
L TS o il I : - - POLE . ... =Y6 /701121 Wire, Green, 33 1 2" 1g '
Nl A, ot 2 ] - S \ IGN. SWiTeH. -] =~ 17 - €1120 Wire Blue, 15-1 lg
) L, : Y - A o = N Poo. - AR N A Cli33 Starting Solenoid ) :

R . S 19 ) _ _-261¥24% Generator Cable, 21 1/2“ lg (Armatur'e)
3 . e T ciiz27 Wiring Harness
, U . - ,f ! . a‘.}%—: - SR .
S cf : - S
-/”’ ‘,’//' 13 " 'm{;‘i’%‘? —
¥ o , ﬁ‘i‘f# ’ - I
J ’ . \ B Lf \H__-L/ /: : l =
- N At ' . o
O = + G sack | | ) 1 N e
- : L e ) [ - \ |
@ ’ " | o S -~ l T oo ’
o BATTERY . f N Py W WA N b e T e - T T e —— } |1 . N .
T :‘\: r- __- Y It _// - T B B N ) ~
. R < .

e . " GREEN | ) - . ' f
A TS GoL - , S e o T

IS
*a .
L=

|

bt Tt T 3 b b e e e | D

poo!

e 1 S T T o — - % e

'SOLENOID . , R A - } ‘ k‘ .}
N : ’ ’ 9 l o . - - :
S 1. T T To _GEN_ARM /A : L

Y
[]
.

. 5 . R . -
—— v ] S -

: o Lo aemT .
FIGURE ,  ELECTRICAL WIRING;DIAGRAM ™

'
,
b ‘ -, - = oo - - . -
’ . ' e ! . ' ) M . B
B ' - vy . -
7 - C N .‘ - - 4 . . o
. K ' o v . }
- -~ ' .. i - s . - L N .
- Y . - . . - Y
- H

|

!




_ " COLT COMPACT TRACTORS

. AN AND ATTACHMENTS AR - - ' . '
N . 2110,2310,2510,2712 - T “
.' o _L P -+ --Parts Catalog 8-1750 R o - U e oo
) R e . _ T ThToe=——so e . ALPHABETICAL INDEX - - I . S
| | | o - 3.82-AP-200 : S . - " ENGINE SECTION
‘.“ - ] - - - - - - . : - o . ' ) . . - ‘Is' ! ' X 4 ,-
B . ‘ : o ‘ _ PAGE GRID . o - - PAGE  *'GRID
7 b - T — NOTE: This catalog replacés catalogs - . . S - S - . :
b u _— G6F1, GBE3 and GEF7 and . Battery ................ e -9 - ci10 Fuel System ..... e, - b =" C6
St ) . . allthewrewsmns - - * Belt, Starter—Gener:Qor ....... 7 c8 Muffler. ... ... U T 7 cs.
‘ o . ) ) . _ ’ Electrical System . = ... .. .. 9 C10  +  PTO, Front ..... »‘ . P o -
- : ) /ﬁh ) . " _Engine Attaching Parts R 7 - -C8 7. Pul]ey, Cluteh ... .......... .21 " D8 .
‘ - - ~ ot . o T ‘Exchanger, Heat............. 35 E8 * Spark Plug . 7. .'.‘; S e .9 " C10
l L - N . \\ ) o ) Exhalist System ......... S 7 C8 . . Starter....... F . 1 c12
. ; P N T S _ -Fan ... s ... T T . ce’ Tank, Fuel ........ ... .. . 5 . C6 .
\i - \\ T R S Fuel Stramer I ST T - C6 Throttle Linkage .. ......... e 7 Cs
T . BASIC TRACTOR SECTION * | _
I "o paGE GRID . . - PAGE- ~ - GBID. .
- o i N N . . T ? . -

Axie, Front .. ... e Lo 19 D6 Hydraul:cs ................... 35-41 - EB-E14
. Rear ...l e _ 2327 D10-D14 ¢ . Coupling, Pump DrIVe ...... 39 E12 .
" Baffles & Shrouds, . .......... - 7 C8 "~ Hoses, Lines'& Fittings .., 7"~ 35 . __ E8 !

Belt-drive ..... ... .. SR '3 E4. - Motor, Hydraulic Drive ... . ~ A1 E14 -
Brake ..o ... ... ...l 2933 JEZEG . PGRD ... 39 E12 - .
Cluteh ................ P 29 ;B2 Valve, Control . ... ... .. .. . 37 £10
Decals ....... e 43 | . F2 Valve, Controt Linkage ... ... 3 0 BB e

Fenders .........o......... 43 F2 implement Lift Lever .. ....... 47 __——F& _
Frame...................... .45 F4 Instruments . :....- e T 9 - C10 ~

Grille ......... ... ... 45 FA, . . Seat, Operatof'sT ... ....... 43 F2
“_Headlights~ oo . ... ... g ,,_!—J‘CHJ"’ Steering Wheel ..., .. ... e, . 17 : D4

Hitch ..o o D AL BB L L Transmission ... .. ... ... L2327 Dio.D14
T Hoed LT 45 “F4 |7 "Whesls; Front & Rear_........ . ~13-15 C14- D15 |
1008 e A ‘ B A i
ATTACHMENTS oo~ b= 77
e T T s PAGE  'GAD - B

; RUtal;YVMO\;'\;éF.?:S" -44" . -~ . 49-57 T F8G2 ‘
- Dozer Blade 44" - 50" ........ - 59-61 G4- G6 - - C- )

T _DumpCart............. AUUREER: < N G8 . -
. / e 7::“';_.:-7“ —_—— e
S NOTE See gnd A1 for Colt models Super, ' , ’ e
ST e _ Deluxe, Rancher. : ' ' Co
TR ,
/ = R
| o = |
— -? ‘\ I ) ; ’ b
e T T o L ﬁJ__I Case R l ‘ _— E - Cl T
. - f - G" - o ) - e - :‘f—l’_’f . A Tenneto Company ,',.{'_ . - . . v
: T ’ . T T /;-’GPE'Dmsmn - : ' ] . ‘ ‘ ;
. . 7 __/,;_.‘-,;I»* T e =777 7" Technical Publications - L . .
Lo W T N T T T ) 119°S. First Street - i ‘ S : o . , . ‘ ~
oS T Printed inUSLA T ._— = --_— Winneconne, Wis: 54986 - - B ’ S S ' ‘
T e f _ , : o '




P d’g‘ ' - A == f - « - .
-t e ,'- e T T — = —
R T LR . - N - ..." -
PR T - - - , [ Vo
| < - - ————
st ] - . - - & | ——

e T ] - S e ‘

] T : A e

T —_—— e _ . - - >
_— L ~ A - 7
] - -

ROTARY MOWER, DOZER BLADE AND DUMP CART ..

COLT 2110, 2310, 2510 AND 27 1r2‘c0.MP_Ac1'"I"RA(F:T-ORS

!

: — . *~ MOWER SERIAL NUMBER DOZER BLADE SERIAL NUMBER
.. TRACTOR MODEL AND . . [' | : P ) '
. SERIAL NUMBER ' I : s A\
S ) . e ] 7 4 / )
. . e T AR o T NOTE There is no serial nﬁmﬁer\ located on the dump cart. o - B
o | T T . [T DESIGNATIONS " TRACTOR APPLICATION
S I S ‘ - - | 2110 | 2310 | 2610} 2712 |
| N S 38" ROTARY MOWER X X
L TRACTOR MODEL DESIGNATIONS | ENGINE MODEL DESIGNATIONS - 44" ROTARY MOWER _—" - X X X | X
2110, 2310 e .c1os78 44" DOZER BLADE i X X |
) 2s0 C 10578 . " 50" DOZER BLADE ] X | X
%L\ S ani2, T T Crosre- - n DUMP CART X X X X

thn using this catalog, notice the reference to serial
numbers uf various components noted here and listed in
the "description” copy. By referring to correct serial num-
bers, proper parts wdeatification will be assured.

Serial Numbers When using thas cutidag, natwee the reference ta :51.-t':;11
numbers of varwus components mated here and histed  in

the “deseriphion " eopy By roterrme te vorrect serwl num-
boers, proper paees sdentiheat son will e assured




T o . \‘\\ . ! ‘| ‘ - I s ) X ‘ -_"‘l . - T
COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS o5

B N , . = / . T - T ] e T -
' | ST / k ’ - o - | .
= ! v .-
: L. \ » _ |
i . ; k . L FUEL SYSTEM
.,
- N / 4 'j‘~
- - - - — ! e e e - [ S - o -
s ‘ REF PART NO, ° DESCRIPTION - REQ'D” - -
- 1 Cc 10479@@; «TANK - fuel. . . . . b e e m e e e e s e e e s .1
- - 2 € 11529 s;;—;bAp fueltamk « ... .. b el
. 3 A 70100 * STRAP - fuel tank mounting N e e e e 5 .2
. 4 173~ 215 SCREW. - 174" x 1~ 1/4'* rd. hd ......................... 2
5 25- 224 | NUT = 1/4"SQUATE + + v v v b ve e enne e e w2
6** C 10657 ELBOW -fuel line .. o v v e v v v oo e e e s g e e e e 1
_ 7 C 11358 _ HOSE - fuel line, 10-1/4"“”r”“””_“-”'?“" ...... ‘1
) 8 C_ 10878 ELBOW-fuelline . e I | -7
¢ 9  214-: 103 = CLAMP™ hose, 1/2". R e e a2 .
- 10 173- 207 SCREW -~ 1/4”x 5/8" rd hd‘ machme R T 3 - .
- L 11 .25- 104 _ NUT- 1/4"N.C., zinc plated RTINS IR 3
N 12 . 11545 ‘INSERT - breatherf e e I _—
i 13 A -70099 ' . CLAMP - fuel tankmountmg R EEE P L2
14 C - 10483 ', - TIE BAR ASSY ¢« v v v e s v v v n ': ..... e e e e e e 1 -
1% 217- 200, "NIPPLE-- 1/8" x 3/4" close brass . ... .... T |
16+ B 53256  FUEL STRAINER ASSY......... 2
. 17 A -70103 - FITTING - fuel line, nylon . . :
S ; 18 193- 8 LOCKWASHER - 1/4" shakeproof i
! . T o .
‘f“ - Y } N ‘ .
. e FUEL STRAINER ,
e e B 53256 - FUEL STRAINER ASSY - s v vvvnoronnnnennn e .. 1
/ ’ 21* B 51980 COVER - fuel strainer et e e e e So.1 G
{ 22+« B 51978 CLAMP ASSY - wire and thumb nut e e e 1
AR A - 23* B 51979 STEM - valve .~ ...>.% e e 1
N - .- " . L4 B 51977 SCREEN - Strainer s« o« ..o vvvu.n. e e e e 1
fL - 25% B 59393 " GASKET - strainer ...... e e e 1
Do 26* B 51975 BOWL - strainer . « « o . .« . . M e e PR |
e i T ) T - - . oo : : i
. ‘F’ . . 5.. ‘ .~ R
l | . * Used on {ractors with serial numbers as. follows: . ‘ -
‘ : N ——.____Model.2310 number 661167 and below . e e -
- / "Model™ 2510—numbex_§61927 and below. .
‘ N - - Model 2712 number 662852 and betow.- - . . e
’,” . 7 ** Jsed on tractors with -seri&@lmbers as follows: ' ) - ) ; _‘,‘i“ T
o / , ' Model 2310 number 661168 and above, . T
- / ‘ ‘Model 2510 number 661928 and above, = . - -~ 7
] Model 2712 number 662853 and above. . ! - -
- &
a
. " June, 1866

Printed in U, 5. A,




. | . . ' .
i ’ L - Lo : i 1 . } . . !
COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTOTS | 7

. ENGINE ATTACHING PARTS = — o
. L - . .

.PART NO. - - ‘DESCRIPTION . REQ'D
L15- 201 BOLT - 3/8" UNC X1-1/2"hexhead. ., .icvonevuuranns .. 4
192- 21 LOCKWASHER ~ 3/8"SAE. . . i .4 v v v enn R Y
128~ 103 NUT - 3/8"N.C.,hex ......0 .0...... e e ae s e 4
C 10929 DEFLECTOR - engine air---. . . v ... ... b e e e st eae e 1
C 10%60 _ MUFFLER, e ) : ) PR .
C 10561 - CONNECTOR, /muffler to engine ... .. e P ee e 1 .
113- “118 ~ SCREW - 5/15"-18x5/8" hexcap. ... /..... S T B

195- 103 WASHER - 516" SAE, platn /- ..ovco s e bus v o1
192- 20 ° LOCKW A
C 10886 BELT - firive, start'e"r'—generafo&- ..... [ SR |
C 10427 - “CONTROQL -~ throttleand Choke « & « v v s v e v e e e @onnennn. . o1

" 18%-..1008 SCREW/- #6 x 1/2" Phlll_ips panhead ........ e 2
A - 70084 MEiNe. . N e e e e e e e e e S

E R

[

D-T@ G

=
Lol vl

12
13 , e :
14 C 10313 7" SPACER - fan~, . v v vt e% e v m e vt e e a s e e e RIS
15 113- 203 BOLT - FH BUNC 3/8'x 3 12, plated oo i
16 92- © 6  LOGKWASHER - 8/8 SAE Std.. - e vvvvenuennraeareanal oo
17. 95- .6  ; WASHER - 3/8 SAE plam.a.p:, ........ T
. . - o -, . . ) L ‘; ' .
- - _ aem - ‘ J— ‘,.;--_- - ~
i = B - : i j’ - . ,_ —
L -
“‘:“‘_ﬁj TTme—— ) 1 N i T
e T e
e e - o 1.
P - s !' -
Printed in U, S--A: Wl Lo - June, 1966 .
: ° - ‘=' w L [ - ‘.",-' - -
. > /" 3 e 3
- - o PR - N ‘/’ - -
v - s
~ . ¢ 4 _ ;I‘ P
- - * - -i:A /‘ L N




B . | o
-~ . - " R * 3 - - -
P '”,' ) : - . el o .
' _ 7 COLT 2110, 2310, 2510 AND 2712, CGIVIPACT TnAcroRs - -9
W J S R N
\ . . T ' . cT ' Y- ELECTRICAL WIRING AND. HA&DWARE N
- : oot ’ T ‘ - REF. PART NO, : SCRIPTION . e . REQD
- : ) . : ' 1. C 10474 SWITCH-nght----_'._... ...... P L L R TR
. - - . " 2 ¢ 10297 LIGHT - generator indicator (with leads) « - - ==+ oeevsnr] v
- 3 Cc 10721 SWITCH - ignition {incl, key and nut) (Keys not furnished - ] e
: mugt be made logally)- Ceaaan L F N
4 11641 +- KEY - ignition switch - .......-....:....:..'...7.:/.,.,.2
5 C 10549 HOLD DOWN, ~ battery - - - - - e e e P e e R P A | . i
6 C 10461 BOLT - carriage, battery positives - « « -p o v e v e s v s umi ]
7 129- 419 NUT ~.wing, battery positive - « «« =« « oo IS |
8 . A 70202 | STARTER-GENERATOR - Delco No.,110197o L I |
9 "A 11280 HEADLAMP - 12 volt - » v -omv s e ‘- \ NS IS
10 A 11278 GASKET - retainer ring -« - » -+ - = f : .
11 A 1275 . RING -~ headlaimp retainer - - - I %S ;
12 187- 1102 . BSCREW - 46 x 1/2" pan hd. self- tapping O S R Y -
13 C 11247 SOLENOID - starting » s« e ssssves=2-- $1 L .
14 113- 101 BOLT - 5/16" x 1/2" UN hex hd. p]_ated ..... S :
1% 182~ 20 . WASHER -5/16" plated - -+ > oaotan . FICRNIIP I Y]
16 -C 10836 NUT - speed type "UM s« v c vt e e onssnnrsannesas Caeiee a2
17 A 70221 REGULATOR ~ voltage Delco No. 1118983 ------ R IS I
18 187- 131 . SCREW - 10" x.1/2", self-tapping flat'head-~- - ¢ oo oo 02 o
19 . C 10470 CABLE - battery positive to’ solenold +« - - - AR RIS TR | ’
- 20~ C 10473- - ~CABLE - battery - negative to ground « + »- -~ =" v s n] 7
21 104'71 ’ CABLE - salenoid to starler-generator - - ¢ - - oo DS
22 c .10985...~ *WIRE ASSY - headlight to ground - - - - « - ERREEETIERE IO B
23" T129- 409 NUT - wing, battery negative : - = - npovdevrrotieeeennn 1
24 C - 10469 BOLT-- carriage, battery negative - - - « - -l SRR U ICY Vs
-25 -.C- 10588 T WIRE - switch to headlights, 40" blacks == =+ - #7502 i . o o T
26 C 10887 “WIRE - regulator, to Hght §witeh, 10" yellow- » P e S
27 'C 10580 - WIRE - regulator to solenoid; 12- /4y black < RIS
28" 7 C__10988-" - WIRE - regulator ground fo so,lenoid 7174 wtute R TS SO
.28 TFC.7 10837 1 | T WIRE ~ignition’switch to regulator,-7-1/2" red I s B
T80..--C - 10838 WIRE = "{gnition* Bwiteh: to, solenoid, 12-—1,f2" biue- . ‘_‘ e T )
‘ -3 C 10592- WIRE - ignition gwitch to magneto, 3Bgréen o et L U0
N ; - 32 .. 10585 - *WIRE. -'regulator- field to generator field, 22- 3/4" black...- - zrecl o T
S e 38 M 20164.c - BATTERY Z.12VOI v i huvas pvgenie om 2o sty T .
3 - R - C

10839 - WIRE, 1gmtion switch to g‘round, o whitﬂe‘w-l‘-‘_-_':‘-'-;_.' :




.
g

¥ ~ .
COLT 2110, 2310, ?510 AND 2712 COMPACT TR TRS 11
o ' o
* 4
o

# A70202 STARTER-GENERATOR

REF. PART NO, DESCRIPTION ) " REQ'D
BOLT - thru {includes washer). ... .. R seeeal
FRAME ASSY - commutator end « .. .. v oo i i a o 1

RING - bearing retainer - . « -+ + . ..+ . o0 v I i
BEARING - commutator end ball ... ........ e ¢
. HOLDER KIT - ground brush . . . ......

b

]
2

ARM - brush pressure .. «..cveeeaoa. T
SPRING -~ brusharm. . .« o cv e d v i s e, e e e e .5
10 - COILASSY -fielM R.H, . . .. .5 v v e e e v v e e e e e e e 1
11 ; . STUD - armdture texminal-. .. % oo oo ol RN
12 BUSHING - insulated, armature stud .. ......... e e 1
13 WASHER - armature stud ... ... oo nn s e 3
14 o NUT - terminal stud 12-24 hex ... .. .. e et a4
15 T LOCKWASHER - terminal stud #12 . ... .. .. et ad
16 E WASHER-inSUlh.ted,f_ieldstud...u.f...‘;.....‘..........1
17 . COIL ASSY - field, L.H. --+..¢..... . :
S 18 . STUD - field terminal .......... e e 1
BUSHING - insulated, fleld stud -+« « v vvvrrnineeroren. 1
200 . INSULATOR - Held COIl « . 7 <o s sues®e e s enuniveenns S
’ o 21 e e ‘l- “'SHOE,l_pole,.‘... ..... '-'-/.. e e e L IR, |
t2a e SHOE -pole, « « + v v vpe cmn T e e o aas e e a e 1
23 .- ARMATURE « -« cre@T o vt ivine e manas e .1
- 24" . KEY - Woodruff, armature -« .- - - ... - U ceeenl
- 25 | _SBCREW -DOlE s« :vveennninarann., P e . .D
26 __ -~ NSS7. - BODY - starter generator (Order AT0202) -« <«xxe oo [ 1
T2y SCREW - 10-32x 1/2"rd. Hd. - - -+ - - - .
. 28 LOCKWASHER - 3/16" plated - r e« c v v nvue. e 3.

=R IR N R N

30 . L. GASKET - bearing retainer (% . vl o7 000w 0L SR ey
w *08Y Lo enry e  BEARING - Ball, drdve Bnd .. v v e v e e e, e}
. FRAME ASSY ~driveend - ............ e RS
33 CBPACER - pulley « v v v v s i et e e b e e e T e e e e 1
- 34 ' . PULLEY - starter - generatar drive . « . v 4« vt e v oo v s <sl
- 35 - . - - LOCKWASHER--.11/16"-plated . . . . . . .t ... 2w, e
.. .-86. ... .- - . NUT-armature shaft, drive ehd. . . 27 . L oL Lo et 1
AT ..7"N8S- . “ RETAINER - grease (Qrder A72050F . .. 00 . v, o0 0.
38~ - NSS . SEAL-~felt (Order-AT2050) .+ . ot i it innnns e e 1
38 .- NSS- .7 SPACER.- armature shaftyinner.. ..., ... ..... . -

18

Heplacement parts order or warral t-y'/e;.djustments for the Delco No.
1I'101970 starter-generator w

29 RETAINER ASSY - bearing {includes ref: 37.& 38) «» 3% - 2ia 50 o1 -,

.‘k)"‘

ill-Bi¢ handled by the local authorized . .. .. . - »= TR

" Delco Service Station, . U e
Tl e :(.{ : o ) " RN Lo . R
- - PR T, TR S TR
K - . - e T s i A -
e art T A . T , T
N ~ _ - . 3 L ;, - -
- S " .- _4)'\_‘
v ‘ - 3 L
- - < L - .- ’ - : -n“ " —
S . T X R
.7 i Prinfed in 08 7 luhe, 1986
Lo [ A»-E‘?»'_?_f} ¥
. e .
o %
. - I <
o, . s - 1
. .
} - — -, B r "‘ n
- ‘e _ - i . - B )

J EEREEED!
HOLDER KIT - insulated brush (%/
BRUSHASSY . .............. e ;



‘REF.'PART NO.

A 70184
C '10314
A, 70183
C 10263
A 70144
C 10448
A 70479
C 10552
A 70398
219- 1
132- ‘s 73
C 10534

o

- COLT 2110 COMPAC,T TRACTORS
FRONT AND REAR WHEELS

} DESCRIPTION

BOLT - rear wheel lug - - - « . .
BOLT - rear wheel lug . . ..
WHEEL - rear (For four bolf hub} - ... ..
WHEEL - réar. (For five boit hub) .
HUB - rear wheel, 4 hole ...
HUB -~ rear wheel, 5 hole :
WHEEL - front , .. :.
WASHER - 3/4" % 1-1

BUSHING - front wheel : .
FITTING - lubrication, 1/8'"NPT . . . .

PIN - cotter, 5/32" x 1-1/2" . |
LCAP - plastic front wheel ... . ... ..




__COLT 2310, 2510 AND 2712 GOMPACT TRACTORS - 18

- 2310 FRONT AND REAR 'WHEELS

REF. PART NO, | ', DESCRIPTION -+, TREQD - - ¢
1 C 10263"° WHEEL = Tear. .. ... .u.cunen e vmmencsssoannnnn e’
2 C 10314 BOLT -rear wheel- .. ..., ... . .t uuenn.. vt . 1D

3 . A 70081 WHEEL - front.... .......... ......... 2
4 218- 1 FITTING' - lubrication, 1/8" NPT‘. e e e e e 23
5 A 70398 BUSHING - front wheel , . .. ... . .. . .- S I 0
6 C 10634 CAP - plastic, front wheel C e e e e e e 2

7 -C 10552 WASHER - 3/4" x 1-1/4", spacer ,........ D S

8 195~ 456 —— WASHER - 3/4"plam.........\..zl..‘ ....... P -
9 . 182-77 13 © _—PIN - cotter, /32" x 1-1/2" L il Ll e 2

,/,_),;;2510 AND 2712 FRONT AND REAR WHEELS

10 ¢ 10317 WHEEL -~ rear (2‘712) ...... it ae e -
i1 A . 70184 BOLT - rear wheel ., ....... e et cree... 12
12 A~ 70061 WHEEL - front . ..., ......... et e ee e e 2
13 218 1 . FITTING - lubrication, 1/8" NPT . e e c. .2
14 A 70463 “WASHER - 1"plain ,,....... e e e e e 4
15 132- 73 PIN - cotter,B/32" x 1- 1/2". e e N e e e 42
16 C 10537 BUSHING - front wheel , .. ....:........ M e P
17 A 70479 WHEEL ~ frOnt .o - -t v e vea e denarenaa s L2 .
"18 'C 10316 WHEEL -~ rear (2510) . ........... S R EEE TR

Printed in U, 8, A.~




COLT 2110, 2310, 2510 AND z71z,comm§ TRACTORS . ‘ 17
J‘ ) ) . - . . 1
e - b . i STEERING GEAR. C
v . . I i L. 4
- REF. PART NO. - - * DESCRIPTION o , ' REQ'D
Co 1 C 10589 MEDALLION - steering wheel ............. T |
: 3 C 10570 -  RING - medallion vetaining ......... e T T AT |
4 - 25- 1510 NUT - 5/8" N,F. hex ....... e . |
5 A 70058 WHEEL -steering .. . voo - - v v e v e i en e et P ceveaal
6 C 10364 - U-bolt - strg, gear mtg. e f e e e e e RS |
Vi 192- 19 LOCKWASHER - 1/4%plated « . oo 0 v v v u et e niecie cnennns a2
8 129- 501 NUT-1/4"N.C.hexAcorn . .............- e e 2
9 13- B44 BOLT - 3/8" x 2-3/4" N.C. hex hd, plated .. ... e S
- S 10 192~ . 21 LOCKWASHER - 3/8" plated ..... B A S
S . A 70058 STEERING GEAR ASSY . . ... ... e e, I K
.12 F 19845 SEAL -felt.....,..o..u... e e e e 2 -
13 A 72011 . BEARING - Spacer (Nylon) ....... e e N 1
14 A 72012 " RETAINER-bearing ................ S |
- 15 NSS - HOUSING AND TUBE ASSY (Order A70056) e e 1.
: 16 25- 1510 NUT - jam 5/8" N.F.hex ........ R e e e 2
17 A 72014 S WASHER - BTONZE . ... i vt e ir e e een, e e .. 1
18 219~ 14 FITTING-lube . ,.............. e e ...l
19 A 72015 SEAL, ... viin .. e e e 1-
20 A 72013 RETAINER -~ seal ................... e e e e e 1
21 A 72022 .. LEVER&BOLTASSY.............. S |
22 A 72017 C OBTUD-adjusting . . oo i% o it e e e e e e e 1
23 A 72010 NUT - adfusting -+ oo ovte oot vt e e e eens e |
, 24 A 72021 PLUG - adjusting. . . ... ... et e e e 1
. 25 A -"72018 , CUP = DOATINE e « v v v v v e o e vt et e e ee e e e ee e e 2
—~t 26 A 72020 «, . BALL - retainer assembly N 2
. 27 © NSS RETAINER ~ Ball .. ....ovoooooini 0t 1
) ~ . 28 211- 9" BALL - 5/18" dif, . + o v v v vttt s e e e 8
% . 29 NSS CAM AND TUBE ASSY = (Order AT0056) .. ............, 1
. : 1
M |
]
. - |
- . e N \
b |
. ‘ i -~
L
",f ' . . %r?_;;g:‘ l T
- . Printéd in U..S. A. June, 1966 °




N COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS 19
" - 2110 AND 2310 FRONT AXLE
w U ) . * - , o . . .
REF. PART NO. ’ DESCRIPTION ) REQ'D .~
, 1 129- 125 NUT - 1/2" N.C., hex plated <=, "+ csv vr-os caan.. cec2
s I's ) 2% 192- 23 LOCKWASHER - 1/2" SAE, plated *--"*----srecven. 2
- L, ) 3 A ’7.0055 ) JOINT - ball, 1/2" ..... he w o L T 1
4 C 10247 . ROD-draglink""""‘ ............ LR I I DI |
‘ 6 141- 8 ' PIN-tiebaranddraglink ** > > =" == rrcrieaai g
PO t 7 : 132 47)  PIN- cotter, 1/8" x 7/8" t it e SEEEERTRTRE -3
. 8 132- 73 : PIN - COtte_r, 5/32!! x 1_1/2!! R - ........... I « .9
/@‘, i > g 195- - 45 WASHER - plain, 3/4" ...... FERCRT P L N B S T s e e e 2
' 10 € 10209 AXLE - front =< occcr mrnre s R R R
T . : 11 c 10240\] SPINDLE _ rlght hand' s IR R I U R 1
@ 12 C 10241 SPINDLE - left hand* - * « - -+- -+ R I 1
13~ ¢ 10235 TIE BAR - spindle =~ +r = s+ s e e R D!
¢ 14 219_ 7. 8 - FIT,I]NG - ].Ubé ....... * e om ¢ e 3 o n s - .‘. R I ]
13 C 10501 - PIN - axle pivot (See C10500 for tractor W/PTQ) - =+ -+« - el
16  192- 21 LOCKWASHER - 3/8" SAE" "~ =" " - - vreennnanl. 1
17 113- 205 CAPSCREW 378" x 5/8""FHBUNC" * * * =+ " - e -1
2510 AND 2712 FRONT AXLE e e T
20 128- 125 . NUT - 1/2"N.C., hex plated «--«++ ... R R I AR
21* 1927 23 LOCKWASHER - 1/2" SAE, plated =« «+»ne<eevnn I ITI 6
22 ‘A 70055 JOINT -~ ba.ll, 1/2-| ............... L T + -3
. 23 ¢ .10250 ROD -—drag link = * = = » = = v ¢ s v v s v o e vt et it nauas e s .1
- . 24 . 182~ 4% PIN - cotter, 1/8" x 7/8" -+« -&vu. . R
N 25  141- 6. PIN - drag link + =« -« « -+ B 1
. o - .26 A 70463 -  WASHER - plain, 1" - -« -« - R R L 2
- 27 132- 73 PIN - cotter, 5/32"'){ 1:1/2" ....... e e v s oa R e 2
28 C 10208 "AXIE -front vttt e e e RIS I P, e e e e, 1
29, C 10215 SPINDLE - right hand (2712) « .-« v cvv v .1
30 C 10217 ' SPINDLE - left hand (2712} + - - - « » LI I o1
31 ¢ 10246 TIEROD -+ +vveretnantenneannnns b et e et 1
32 219- 8 FITTING, lube s « v ¢ v et v e eean e e e 3
33 Cc 10501 PIN - axle pivot (See C10500 for tractor W/PTO). « . . v v v e e n .. 1
‘ . 34 192- 21 LOCKWASHER ~ 3/8" SAE- - v v s s v v vecannnn. e e 1
35 113- 205 CAPSCREW - 3/8" X 5/8" FHBUNC: + + 4 v v« e v e v v vv v ernnns 1
N . 36 C 10216 SPINDLE - right hand (2510), ..... e e e 1
37 C 10218 SPINDLE - left hand (2510) . ........... e e 1
g . s ’ -
@ : - S
Printed in U. S, A. : June, 1986
|




' B - . l L . T
COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS -y
] ‘ f j \ ' . -
=7 K - ©  PULLEY, :CLUTCH
. ) ; ( é':x
- REF. PART NO. - | éDESCRIPTION . " - REQD~
e 1 C 10880 °  LEVER - clutchjeomtipl - |% . ... oun.. .t oo S
) . . 2 °C 10525 -LINK - clutch controls. . R R I
© 3 C 10487 KNOB - lever .« .. .. R Cee I 1.
4 132~ 24 "~ PIN - cotter, 3/32" x 1/2—"} ..... e e 2
) 5 .C 10883 PIN - safety oo oovvnnpnn i, P et S Y
. 6 141- 2 PIN - clevis, 1/4" x 374" 5+ oeee it u oL I TSP |
' 7 15-- 512 BOLT - 5/16"-18 N.C.'x 3/4"- + . . . . ... ST A, 1
g 92- 5 LOCKWASHER -"5/18" SAE. .. S T e e 1
’ < 8 25- 105 NUT - 5/16"-18 N.C.™ . . . .. PRI SLICICIE IR !
1o, 195- 17 "WASHER - 1/4"plajn « « « =+ %0 o i i e i e e e e 3
11 ¢ 10311 CLUTCH-PTO "V'belt + « -« v ivenennnon ... IR IP
12 C 10312 | SPACER-fanshort----u.e..iafuunnunnnnn, .. .. el
- FRONT P T O.. (OPTIONAL) R
" 15 C 10500 CARRIER -, pivot and bearing: * ==« =+ - -« - R REEE ey
o 16 C 10502 BEARING™ sintered bronze- == =« < v« s+«renoeern.. (R
“ - 17 C 10503 SHAFT - PTO pulley - - - J. L T I T T T ‘l SR
. .18 126- 22 KEY - Woodruff #13 SAE - - - - - ORI IR I
: . ‘19 C 10504 PULLEY ~drive »«-neeprrneononn,. e RS
. . .20 C 10305 - PULLEY - driven adjustable AT tarceresena LRSI R
21 C 10508 - WASHER - thrust: - - - - S IR AU :3
22 C 10507 BELT.-- 3 Vsectlon 307" -+« v v oo vunn. EICCITIEIP R
: - 23 - 192- 21 LOCKWASHER = 3/8"SAE < ecrvvvennnuannen.n. .. e
P 24 . 113~ 205 BOLT - 3/8"-16 X 5/B" hexhead = -+ *+«onocrennnn., R
y 25 195- /29 ‘-EP;SHER - 3/8” SAE plaj_n". ....................... ee . 0
. . 26 B3- - 56 SETSCREW - 5/167x 3/8'" socket head * + - - ==« +rvuso. - -3
J -
/
.

'Printed in U, S. A,




COLT 2310, 2510 AND 2712 COMPACT TRACTORS * = “~  ~*  23.

- - ' - - T amoa

TRA_I\ISMIS_S_ION AND FINAL DRIVE . . . '~

. . - g o A L e St e .
. REF PART NO. T DESCRIPTION TS TREQID T
1, C 0201 CABSE - trans is#ien. - ';;-'.f._fd: T TR e s e M e ) S
.. 2 A ?137 " » GASKET - housmg to cases s TEPMN st e s st et e S T
3.0 A 0142 _ BUSHING - flanged, rear axle, housing e e e DT L
@ € 10204 . " HOUSING - rear axle, right hand <™+« - v v v vo o™l 0 7o g
5 "C:.10205 7 HOUSING - rear axle left-hand - == - 2se veim e e e e Dae n e L o T
6-;: A 170141 ..BUSHING -~ - plain,, rear-axle housing = 2™ «oesps e e e 2 e
- A 70143, . = "SEAL-- xear axle housing « - 5+~ - - SRS A R B S
-8 C .10287 SHAFT - axleydeft hand (2310).» + o= 70 ve fors e e me e ™ 0 T 0
BA C - 10289 - SHAFT - axle Teft- hand {2510 & 27‘12) AL RN LS RIS LT
9 C 10286 -  SHAFT - axle right hand (2310)- *-*‘?-‘--2-:' I S
9A C 10288 SHAFT - axlé, right hand (2510 & 27fz) R I L S R R DI
10 221- 4 PLUG - pipe, 1;’2" Sqaare head - - 12" I Pt | .
11 138- 102 PIN - axle retaining =+« « = --=»% oo ST a0 S B g T T
12._C 10259 COUPLING ~.moator mput L SRR S SV
i3 C - 10882 RING - wire retaining- «+ +«« - N i R I B = e
14 C 10291 WASHER - input shaft stop =« « =~ -+ - R LRI CUIE - T
15 B 18208 RING - coupling, retaining - - -+« nreees DI IO S EE
16 € 10283 SHAFT, transmission input = -+ + -+ - R Sl T T T e ]
17 C 10242 CLUSTER - input gear -+ - -« - SOOI RS 1 5 o~
18 C 10299 _ RING - bearing inner + + -« - - SOOI 2 SR
19, -iC 10300 BEARING -"input shaft, middle- -+~ ++ «u.. e 1 .
20 'C 10301 ° . BEARING - input shafly end « » = =« == v oo - P I 17
21 .gA 70127 . BOLT - 3/8"x 1-1/4" N.C., special sealing « - = = = ===« ««++ 12
22 C 10303 PLUG - breather, transmission « <%+« v v oo v oo 1 .
23 13- 820 BOLT - 1/2" x 1- 1/4", case to frame - -+t c e e e s e e B
24 92- B LOCKWASHER;, 1/2"SAE » +» v« v v rverennn I 6
25 C 10302 GASKET - transmissi'on CASE COVEL * * =+ ¥ vt 1 i
26 92; 5 LOCKWASHER - 5/16" SAE- - - « + ¢ R LI IR PR
27 132 512 BOLT - 5/168" x 3/4" N.C., trans. cover -« -« st n 7
28 C 10296 COVER - transmission cager -+« + « » s = v v o v v e maaninin s, 1
29 C 10255 FORK - gear shift - - =+ =« 7o v v v ety P A 1 °
30 C 102584 LEVER - shift « -+« « ¢+ ve v .. IR R e e e 1
31  C - 10261 SPRING - Shift Iéver =+« s s trereneiennnnnn.. . RIS |
32 138~ 2002 - PIN - shift fork, locating- =+« « -+« e v ennn SRR 2
"33 - °C 10253 GEAR - differential - -+« -+ - - - I 2 ‘
34 C 10465 ° PIN - differential pin, locking: « + ™~ ©« > s oo v o v o R s 2
a5 132- 91 PIN -cotter, /LB K 1M e e e B Y| ’
36 C 10252 PINION - differential « - =« ««+ -« crv .. R IR R 4 - .- 7
3 A 70131:%?’5{ SPACER - differential pinfon » » r =+ v = e s v v v v e v o i e us cer -4
. 38 € 10243 %% HOUSING - differential gear + -« - - - R Teee e e 1
39 C 10298 7 - “RIN - differential pinion -~ -+« - - - IR I IR IR ST # v
40 C 10292/ WA ‘E-R S transmission s s s e s e e i R
41 95- 5 WASHER < 5/16% SAE, plajn - -« « - - - - Cereee. Faebeees 3
42 13- 510 BOLT - 5/16" x 5/8" trans, cover -+« - -« - - - R A
43 C 113,}3!2 SEAL ~ shift shaft ofl ....... e I PP 1
4 f -
. /
! ‘ !
\ | -
t A
‘.l , \
\ . . T
\ ' - T
Py @q-fﬂz \\ ) . N . ‘f""‘ \:::__:_\
di A . i June, 1966 - T
Printed in U, 3 6 \\
e -
T, } -




oo

IR P .
Coe L T e T COLT 2110 COMPACT TRACTOR _
ar e . : R S e L
= - L~ LY L a ~ -E:E‘-\‘A - ot
DN e R tnansmssnom
47"~ . REFR. PART NO, DESCRIPTION T
- C - 10488° . TRANSMISSION - Peerless - #2310A I e
_ c 11161 - LEVER & HOUSING ASSY - shift (incl. Nos, 2 thru 7) .
- C _11219°  RING:=SDaD » - v onvvonnnriinsenasonss Ve

35012 ©  RING - quad........'.,.;.'.’-.':.‘.:...‘.'..'.'._;.
‘:C 11220 PIN-roll-.ciivenan Ceamas fa e f..'....v.

L
'L
D o =1 oen e ) LD

¥ & P B A e S Bt

B 11167 ,' . 'HQUSING - shj_ft lever. e e e e te ey [ 1 4

. T . € 711163 ¢ *KEEPER ~ Shift lever vt e ie e s ss v da s dan e s IR 1 i
tx . 'lellﬁ‘l lLEVERwshift------'---o---------------- P | :

TN e e 3 T -Cv .. 11165 - & ROD ASSY - Shift {Incl NOS 9 thru 12 and 24) R R Ly | 4
- - - €+ 11166 VBPRING - v rsvsr v smasenstnaatana, f et e e e e 2 i

B S " 10 211- .5 BALL - steel---v--'----_ ..... .
O R N ' A1 ¢ 11187 - FOBK - shifter- e s e e vunan e Teraeliacavea i -

.
.
-
™o
R

RO T e T IR0 11168 - ROD =~ SRIfLEI: « -« ¢ o0 v e vi e Te e ae et e s s .
T 13 1~ 11169 . RODASSY-shiit (Incl. Nos 9 10, 11,-14.and 24} - . =% %0 . 25 . s 1 B :

’ N [ B o R & S (] ~ ROD - shiffer +..... R R R I L R 8
] -15 ¢ 11171 AXLE......... TR e v el ;
- ) . : . 16 C 11178 - WASHER - thrust « « v o v v e v 0w vne. e e 12 1

17 13- 440 SCREW - cap, hex head 1/ "—-20x2-1/2" .............. 4 i
N ™~ 18 92~ 4 ' LOCKWASHER - 1/4"........ . e cev o4
MY 19 11172 GEAR ~TIng - e e viv et vnnnns s e e na e L |

- ' 1117 . PIN-drive . v v e e ivvmn. e | ) i
11174 * BLOCK - drive ..... -4 Y
11175 PINION - bevel ......... e e a2 E
111%6 SHAFT & GEAR - brake ............ e A | 3
11538 ©  RING = SIAD + v v oo v e mv v nne s nennnennnns e -2
11197 BHAFT & BEARING ASSY - pmiou (Pl No 26) ...... M | :
27287 BEARING. . .. ........ e R | ¥
11179 GEAR CLUSTER ASSY - (Incl No.28)..... P | :
11180 BUSHING ,....,...,. et e e -
1118L.  STOP-shifter.”. .. ................ e 1 v
11182 GASKET - case and cover 1
11183 GASKET - shiftlever housing, ., .. ............. C e 1 4
11184 GEAR - shifting (3¥d and 4th) , . . ., . . A
11185 GEAR - ghifting (lst 2nd and reverse)
11¥8e GEAR - hevel, . P
11187 ‘GEAR-- idler........ e RO 1
11188 GEAR CLUSTER ASSY - (Im:l No. za} B |
11189 - -SPACER...,.,..... ‘
11222 o BING_~ snap ......................... P “ e
11190 SBAFT -nput « - o4 i v e it i ey e i e it e nan el
11191 SPUR GEAR - input shaft ............, P B

na
=]
anQanacncdnaoararoaaan
—

4

i
4



& b T e L R N ";_‘- -
- ) B} CEL - B %
¢ i . - . ] -
1] & &_'\ "‘-u‘“ Vo —_ | . -
o ‘Q“ - L - ‘\‘ _‘L:i\
- TR : cou.rznn CDMPACT TR c:'rmL _-’.;p.“
W Lo TRANs'M'lsjs'lou o 7 A
- [_L - - S . - »‘.f;,_:‘: o ) < R . «V- . vyt . " o - "'\ - .
S . ..." REF.PARTNO, " ~*g- = : DESCRIPTI(JN{ - ) “‘.'
: ,u‘ P j-T 0 "“-'1'7’.' . T‘“‘*: T 4! - _C . ’ 11201*‘ - WASHER - th.rust- .. -’/. e -‘ e oA -"' . -‘o s AN ow e . zﬁ

"1119‘3 " BEAL & RETAINER ASSY - oil (Incl, No, 45)- « s ¥+ 25 e r2
2. 11193 -GEAR - out/put.,-..'..;-_..A..,_-i.\...‘:-a.._........ A
. C 11194 ° )7 PINION ~outplt x v ofv 27220 RN
e 11185, @ SEAL - oil

-...3.....,1‘

':«—:5‘:'?6’-“ 711196 | . HOUSING - axle--/ ........... \ ...2;

711187 | CASE‘ASSY - Trangaxle (Incl, Nos. 54, 55, 57 and as). - \ L1

e N a5 A S g

\
. lefthand-....~..--...x..... ..... e |
c 1121a~. .\?COV,ER ASSY. - Transaxle {Incl. Nos. 54; 55, 57, 59 and 63) R
83- 412 ' "SGREW - socket head cap, 1/4" 20x 3/4" clerd st -".'.\g W ]
F 53650 ' IN-dowel. .« g von'notals, /,4*
.83 514 s . SCREW - cap hex head, 5/16" sx'r/a" e a\\-k ;
221- 672/ v, PLUG - magnetic dra.lu e seana v an reite <1 NN ;:1\:\';?;"‘
92« B \.‘ \ LOCKWASHER - split 5/16". ). .- . . . . . . <8 T
c 11200 . BEARING -~ needle « . .0« .l oo nnaa .. B .
‘A, 27989 ' BEARING - needle . ...... I/ ...... SR - -
56 .C. 11202\ BEARING-ball. v e..eeniin e avinesadowmaaal 28
TO57C 0 11208 .BEARING-needle':'l......;..:......:.'.H— cheaen27 L
e . 58 C 11204 BEARING-ball........ e T A 3
- 59 A 12652 BEARING - needle\'l
= AL A 80 €' 11208 SEAL-0il - s esievcnnnn, I LR TR R EIINPIPRS e
oAb T .7 6l C 10205 . WASHER ....e....... L b
b oo™ T 627 ¢ 11207 SHAFT & PINION - -+ v ¢t v v st e svasanashonjosessnnnsneal 7. o
A . 8% R 21481 QBEAlRmG-needle........ ..... R R o
T I .84 . C 11208 SHAFT- revexse idler - « - + . - - et e e Yo el ;o
. *’ / . ‘65 C 11210 SPAlCER - reverse idler « « - R B, [ 1\ g
PN L - 66 . C 11211 IDLER reveé’se.;_—..........‘...,....!.... ..... NN i
SR 67 € 11212.  SPUR GEAR (22 feeth) . . . . . S ceel !
S 68 C .11213 BEARING - thrust - - - -+ » . . C e e aaarer e .4 3l
s 89 C 11214 CARRIER ASSY - differential (lncl No. 1o oo L T
| 70 C 11215 CARRIER ASSY - differential (Ircl. Na, L0 S A AR WA Naty
¢ . # - 71 C 1.1216\‘\\ B‘JSH]NG-:., -'_..oo-c‘cn\‘---; [ -.J;---’----\u;'-z jl'
‘ N B 72 C 11208 " "O"RING . ...-.. L ‘ol 2 Loy
S 73 C 11223 . WASHER - thrustls . .'veuodeaiononoohi. el S N
, ‘ 74 C 10822 WASHER - thrust. - ....... P e T 0
I % C 11224 PLﬁQ~pipe......1;.. R RTINS SN
bILR 1_ J

! - '

-] N 76 C 10487 “KNOB =.gear ghift . ...... .. . ..., 0. %f‘ T e e e e
’ ¢ ’ N ' i -
: |

Printed in U, S. A. ' R o

3

r
W
kY
B b kB Lt it Fondit € sl g kb

|
|
“ ‘ ’ .. - A“} o . \\ au
|
|
\




"COLT'Z110COMPACT TRACTOR" .~ -~ <% 29° .

v - T ' - - f T, . -
' CLUTCH AND BRAKE CONTROLS ' B
EF. PART NO. "~ pescmivTion T - s REQ'D
R : C, 103810- LREDA.L. - fuot brake and rluteh. .. ... S e e PRI A I s
T L 10774 LINK '~ brake, front ;- -+ .« - - oo R I JEA I PR Teasl oo
. SC7-10775 © LINK - brake, rear - ... l..ie.coeeu el ... R

R

1

2

3

T-. 4 CUUl0713 . LINK - brake, Iock e woea e atlea . ] -

5« 01325 24 T PIN - cotter, 3/32% X192 <y e ueiut .t T3

6 - 195~ 108 WASHER - fiat, BAE L e e I 5 -

T .C T 10TT8- | NUT - brake, 1oeK « o« « v vorcs i e e e e P 1 -

8 129- 101 N “NUT = hex, brake éd]ué‘;tjng L DLl ..._'._":: R I I 2. o

e ‘? C 10794 BELLCRANK - clitéh controles « + « « » « L T I | T .
0

. . T 1057 NYLINER - 1/2" LD, x 8,16 0.D; - - . - - - . e el 2
Tt 132- 46 PIN - cotter, 1,87 x R R RO } sorrevzel
. . -12 927 ' WASHER - flat, 8/16"- -+ .. e oo o0 vl IR A sl

1¥ cC 15‘?50 : SPACER - bellcrank. - - . .. T R 1
14 C ;10818 LINK - clutch pedal - - - - - ..o .. R IR !
. 15, C 10519 , LINK-clutch - ¥+ v vnunnennn Ll R
. ~--. 168 126- 24 PIN - cotter, 3,32 X127 BTl e e 4
* ) 17. ..192- 19 WASHER - f}_.lt e e g
* 18- C° 40792 " " EYEBOLT- + -+ - v v v v .. B T T A |
. 19 A Tpdlg- SPRING melutgh e o e e e e e ., 1 F
N 20 129- 101 NUT - 1/4"-20, hex plated. - « - - - - e e e e, . <2, : ’
21 C 10307 DRUM - BIrake - « « v o 6 o v e m et t e e e e e e nan e v e e e e e 1 ' -
o .22 126- 16 KEY - Woodruff #9- .+ « .« o v o i i i v v i hu o R I |
23 83- 4€ SCREW - set, 1;4"-B0 x /B cupepte o - e -l e e .. 2
! . 24 C 11284 . BAND ~ brake et b e e e em e e s e e e e e ., e e e e 1
25 C 10741 BUSHING -~ brake band support-«- T T T . 1
26. 13- 640 BOLT.- 3/8"-16 N.C. x 2-1/27, he% head e T .1
27  95- 6 r WASHER - flat, 3/8" .- . ... R T 2
28 92-- 6 _ LOCKWASHER 3/8'*-1
. 29 25~ 106" NUT - 3/8"18,h8X + - -« v v vt et vt e s e nnnn. s vl -
30 13- 612 BOLT - 3/8" X 3/4" . ..... e R N
3 G2- 6 LOCKWASHER = 3/8" "« o 4 e vt v ma st s st s e e esnnns Ry
32,  95- 6 WASHER - flat, 3/8" + + - v v v v iiiin e onn REEEEE e .4

s - -
= ; - s
& . .
- o l
/ ’ 'l; "
, o Y. g
: - P
. - x
- ’ i ' -8
L ° .
- r . &
I B i -
- i N .
)
a !
¢ ' T -
- ; Ed
- / \

. R . . _ N . Printed in U, 8. A. - LU ' June, 1966

v ' A \ . » . K %
- . . - - 0
: , : % , !t s -
- 1 i ! _ , -
- ‘.
L - - H
- " e {
B ® = - -
- 4 /
‘ L ’ i ] ! £ o
- ] S - - . ' T \ ' 1
Al r " &
- R 1 N ! //‘T. o~
. A L -




1
P

o -3 m o b o~

COLT 2110 COMPACT TRACTOR / 31
ENGINE TO TRANSMISSION BELT, ADJUSTMENT
f T - 7 -
REF. PART NO. . DESCRIPTION : REQ'D
1 C 10718 BRACKET -belt adjusting . « + 2% v+ v o v v v v v s i spi s mm e v v m et 2
2 .113- 250 ° BOLT - 3/8"-16 x 2-1/2", belt adjusting. . -« c v oo 2-
3 13- 818 BOLT = 3/B"-16 X 1-1/B" % e v eevnnsvnnenaeennnnnnn. 5
4 95- 6 WASHER - flat, 3/BY .. ¢\ .ottt 1
5 92~ 6 LOCKWASHER - 3/8" .- . ... O e TN T T e e e e e e 5
TRANSMISSION BELT DRIVE
C 10408 BRACKET - idKr. . . . .. e R 1
C 10463 . SHEAVE - idler, 4" 0OD. ........... T e e e e e e .2
13-  B20 BOLT - 1/2"x I-1/4", idler mounting . - « -+« v o vt v v v v v van. 2
131- 354 NUT - 1/2", hex, 1dleT mOunting « - « o o v v o se v e e s v s om e nn .2
C 10551 _ BUSHING - 1d1er sheave . .. ... e e e e e a e e e e 2
C 10425 .SHEAVE - 8" '(on CI11190 transmission shaft) - - . . ..o v v v . .. i
126- 16 KEY - Woodruff #9 - - - - - o o i i i e e i e e s e e e e e e e 1
.C. 10718 . "BELT - 77-5/8" - - -« « i v i it e e e e e aa e a1
C 10498 GUARD - belt .« o« v e i e s e e e e e e e DA 1.
©10 187- 1014 SCREW - 1/4" % 1/2" self-tapping. - - . .. . ... e e 2
11 13- 8§12 BOLT - 3/8"-16 x 3/4", hexhead . . ..., ........ e, 1
12 92- 6 LOCKWASHER - 3/8" . . . .o o it i e e e e ee v [ I |
e
h) -
Printed in U. S. A. ’ voee o~ June,1966




i

L

gt

‘\_l- LT N

L

R
1
2
3
4
5
B
7
8

9
10
11
12
13
14
15~
16
17
18

20
21
22
23
24
25

26 .

27
28
29
30
31

-

C 10755
C 11231
C 11230
173- .201
131- 350
15- 528
92- 5
25- 105
C 10562
C 10565
C 10538
C 10571
95- 4
132- 24
12- 516
95- 5
C  11586*
C  11588*
C 10309
C 10991
132- 26
C 10770
131- 352
C 10467
C- 11531
C 11523
C 10528
NSS
F 62075
B 18208"

EF. PART NQ.

Printed in U. §, A.

-

COLT 2310, 25710 AND 2712 COMPACT TRACTORS' . 33

’

SPEED CONTROL

DESCRIPTION A z REQ'D

CONTROL -dever- « « « v« « « . R I I S O
QUADRANT - speed control « « « -+« . . e e e e 1
CLAMP - quadrant - =« -« s e e e s e e e e e Fha e es e .. 1
"SCREW, - 1/4"-20 x 172", plated - - - - . R I P EC PRI I
-NUT - 1/4"-20 N.C., Self-10CKINg « « - « v« + v v v v v v v ne e 2.
BOLT - 5/16 18 X 2-8/4" hexX « + - = = = o t 0 st e vt ee it nna 1
LOCKWASHER - 5/16" SAE - + - « v« « .+ . . et e e e e e e - 3 :
NUT - 5-1/8"~18 N.C.,h8X - v o ¢ ottt v it r e e nieeannn s 3
ENOB - speedcontrol lever « - - - v o v o i et i o e e e 1
g T 1 T 1
SPRING - compression - - - - - - IR v e e h e e e e e s vl
NYLINER - 1/2" LD, x 9/186"O.D. -+« v v v v o nn. IR 2
WASHER - 1/4" SAE, plain« . .. ... ... S . .2
PIN - cotter, 3/32" X 1/2" . . . . e D e e e 2
BOLT - rd. hd, square neck, 5/16"-18x 1", ... ... . PRI 27
WASHER - 5/16" plain . ..... e e e e e e e e . 1 e
LINK -, weldment. , . . . _ . e, e "1
LINK - speed caontrol, , , .. ... ............ S 1

%

BRAKE | -
PEDAL -'brake - -~ - R T P I
ROD - brake-lock =« = "5 v e T e -l .
PIN - cotfer, 3/32” X 3/4n ..... T R T T T TR - 2 .-
LEVER —brake lock » + - =2e - v v r Tt SRS
NUT - 3/8"-186, Scélf‘—_ercking‘—‘ R T T T R 1
ROD—EYE T T T e e e e e e e e e e e e e h h e e et e e 1 .
ANCHOR, SPTINg * * ¢ = * s s et o mtmm oo it oo nnans e v e - 1
SPRING, extension = -« - =+ I I I R 1
VALVE - parkadd brake - « - . - .. cn v s I I I I 1
® SPOOL; -+« ... R T T e 1
CTOURING - - - - - - E e e e e e e e e e e 3
SNAP RING ....... T 1
IS .
!

g “we-, June, 1966 "




COLT 2310, 2510 AND 2712 COMPACT TRACTORS

HYDRAULIC SYSTEM
REF.PART NO. .DESCRIPTION -
1 C 10415 . MOTOR - hydraulic (2510) . . . . . . .o it i e i e e,
1 C 10270 MOTOR - hydraulic (2310} .. ... R I A FICIEY AT
- 1 c 1027M MOTOR - hydraulic (2712) =+« + - -« - - v oo v T e o a L
2 A 70128 GASKET - moator to transfer case * «+ » v =+ s et e ie o s oan e
o 3 218~ 493 FITTING, 90°, 1/2" tube ®'1/2 " NPT + >+ v e o vv v enannan
cﬁ 4 A 70127 BOLT - special, Jay-Lock « - - * v« s c o b i s e ien i i nn e
; 5 166- 23 . BOLT - 5/16™-18B x 5/8" N.C. » + + + « = = = « I IR BRI
6 193-7 29 LOCKWASHER - 5/1641internal tooth » = =« =« v o s o o v v a et v
7 C _ 10268 © TUBE - frt, valve port tomotor- » -+ - » -« =+ o e et oo L
8 C 10269 TUBE - rear valve portto motor-e- -+« « - v v v v i v oo il 1
] C 10528 VALVE - park and brake (Repairs Page 33) «+c v Peaae 1
10 218- 5108 FITTING - 90°, 3/4" tube x 1-1/16thread. - « v+ e v v v v v v v s -1
: 11 € 10495 VALVE - control (Repairs Page 37) .« - -« oo 1
12 218- 4904 FITTING - 90°,5/8" tube x 3/4" NPT. « . - - . I I I -1
13 C. 10266 TUBE - lreat exchanger to valve - ... .- ARIEIL TR IR RNRIP R 1
14 C* "10418 CLAMP - hose (tube end) « £« « v v v e v v iueuinannnnuns.. 2
15 C 10419 HOSE « + v+ v a v« - e e e e e e T
. ) 16 C 10877 " CLAMP -“hose (heat exchanger-end) =" ¢ v v eie v vt e v o s .2
17 C 10267 _ . _TUBE==~trams. fo heat exchanger - - «« » « v« v v v ev v v o wu... 1
. 18 - 218~ 445 °  FITTING - 3/4" tubex3/4" NPT - « = =+ v v ot et e e mene 1
I 19 A 0117 FITTING - w/filfer - « « v« 2 v i v v v e e e i e o 1
20 C 10575 TUBE - pump to transmission: « « « « « » = « = o« o s e e e e 1
21 C 10576 TUBE -pump to valve « = « + + « s v v e v v v v 0 P 1
22 218- 1056 FITTING - 90° elbow, }/2" tube x 3/4 " thread -+« ¢ v v« v a v v vt 1
23 218-- 5006 MO RING = L/ 2 o e e e e e e e e e e e 1
24 218- 5059 "FITTING - "O"ring 1/2" tube x 3/4" thread ' «« v v s v v v v wnwan 1
25 . 218- 5008+ "‘O" RmG_ 3/’4" ............................. . -1
\ 26 166-. 561 SCREW - ferry cap, 7/16"-20 x 1% . . uuuvunennnn. . S )
LI 27 183- 31 . LOCKWASHER - 7/16" external tooth . . ...:............. 5
28 . C 10493 PUMP - hydraulic (Repairs Page 39) (2712)- -« =« o v oo v Lo 1
28 C 10258 PUMP - hydraulic (Repairs Page 39) (2310 & 2510)- -« - - - - - 1
, - 29 126~ 12 KEY - Woodruff » = « ¢ = ¢ « v o 0 ot i e e et e et et e s m e e 1
30 . A 70111 COUPLING - (Repairs Page 39) - - - ... ... e RIS R 1
31 W 5083-8 KEY - 1/4" square x 3/4" + « v o v v eein i i i 1
- 32 113~ 207 BOLT - 3/8"x 1" N.C.hexplated - - -+« v v o v v i e it v e 4
i3 192- 21 WASHER - 3/8n plated ............... ser e I 4
34 C 10559 SUPPORT - hydraulic pump mounting: « + - - - - e e 1
35 C 10262 EXCHANGER - heat - -« - . e s e e e e el I e
36 T 17T1- 209 SCREW - 1/4" x 1" N.C. hex plated = « « - v - e o oo n ool 4
37 193- 52 LOCKWASHER - 1/4" external tooth - - - v v v v v v v v e e v e v u s 4
38 C 10348 BRACKET, heat exchanger - « - -« v« v v v v oo n., N2
39 73- 410 SCREW - 1/4"-20 x 5/8" N.C. flat head - . - I TP 2
40 25- 104 NUT = 1/47 =20 NoC. v = v v 4 e e ettt ettt et ettt eme e ae s 2
41  gd2- 4 LOCKWASHER - 1/4" SAE - « - - - R L R 2
Printed in U. 8, A. - . June, 1966




T,

von i, ' R
P S ' : N 1,
' LW COLT 2310, 2510 AND 2712 COMPACT TRACTORS - 37
HYDRAULIC CONTROL VAWE - . — —
- MW‘%?} S ‘
WA L REF.PARTNO. . . DESCRIPTION" REQ*D
“%ﬂ“ | 166-+ 6 CABSCREW - 1/4" x 1" N.C. ferry hd, = =" * -+ + = * s sevn- 1 -~
5Bt 166%. B CAPSCREW.- 1/4" x 1-1/2" N. C. ferry hd,* == -+ ===+« - - IR
- ‘,“‘“3- <A 72065 CAP -valveepd “"* ===+~ -~ AR R 1 :,'
. - T4 A ‘_;72059 pI_.JUG- relief valve ™. RS $ e e n e s s ek '. 1 "
. 5 A "+7982  "O" RING - relief valve plug <> - * - S I I w1
s . 67" A 72089  SHIM - rellefvalve ~ - - -« T R R 2
, T v, 72058« . SPRING - relief valve (outer) == - - =~ -+ Trrrstirrinneel - -7
- - 8 ~ AT72071  * SPRING - valve relief (inner) - -+~ " T2 T 0L |
e 9= A T 72057 ~SPOOL - relief valve poppet ¢+ »t 1t st e e e e e R 1
Tom 0 w10 T A T2055 SEAT -~ relief valve: + - - - - R I I 1
11 O 9638 AB SNAP RING - valve -+ - » - R R 1
AR 12 A 72060 WASHER - valve spool end spacer * = = = =+ =+ s 4+ >+ Teaeae 2
L 13 A" 72083 SPACER - valve spoolend =+ -+« --- R 1
e -« 14 A 72066,  WASHER - retainer relief valve plug -« +« s o v e vonne. 1
P ) v .15 A 72067_ i RING - back up =~ " c v o st e v e ittt ettt s i et s as 1 .
6 i 16 A 72062~ SEAL~quad Fing - -+ -+t v s mmoertmeonneenernnnnn s 5 -
- T 17 A TF2056 © PLUG ~*+++-r-osananns e e e e e e e 1
"*°=r;?f‘ . 18  -A__ 72061 "OVRING - plug » == r v c s tr e R 1
19 A 72052  BODY AND SPOOLASSY + -+ vvvrovcenneennoennnnan 1
v 20 3B 72088 RETAINER - seal -+ » + - « R R R IR 1
3 ';‘:ﬂ__ . 21 A 72070‘ SEAL -vVee + + « + s 5 0 v u . R R A IR SR AR R A R 1 @“
g «22 A 72084 CAP-valveend -+ -+v+trvnens I R
23 A 72072 KIT - Valve Sal TePAIr « - = « =+« s r et et au e 1
s cane 24 A 72070 CSEAL - VEE tce vt P IR 1
MF;:?_I 25 A 72061 "o RING - 5/8" .......... B L I A T 1
26 A 7982 Q" RING - 13/16” e e e e e e e s r e 4 b s e w et e e s 1
’ 27 A 72062 . QUADRING r*r - cenro- e e e e e e e e 9
0 e’
= — /
_#‘R .
. N \ )
h
| ‘x" /
Printed in U. 8, A, - ) - June ;1966




~ -.COLT 2310, 2510 AND 2712 COMPACT TRACTORS 39
HYDRAULIC PUMP
REF. PART NO. DESCRIPTION ) REQ'D
1 C 10483 -PUMP - hydraulic (2712)« -« vt v ncuennn.. B T, 1
1 7€~ 10258 . ° PUMP - fiydraulic 2310 & 2510) -+ % - v oottt iieniien L]
2 --13= —e52 ‘BOLT - 3/8'"'x 3-1/4" NC hexhead-- v v v v v o 4
3 A 72000 " WABHER - special » + .o . oL e 14
4 C 11644 ¥ COVER - rear, pump body- « s+ - - s e v e e a ci e el
5 A 72003 SEAL < pump cover « - - » » T et e e et 2
6 A 35956 BEARING - pump gear « -+ + o1« o« R LI T AT R 4
7 C 11642 GEAR - pump drive (For C10258 pump on Model 2310 & 2510} 1
7 A 72005 . GEAR - pump drive (For C10493 pump on Model 2712} . - . . TR
] C 11543 GEAR - pump driven (For C10258 pump on Model 2310 & 251001
8 A 72004 GEAR - pump driven (For C10493 pump on Model 2712) -~ - sl
9  128- 12 KEY_WOQd_ruﬂ#ﬁ..-...-.:.....-...'- .......... —"
10 NSS BODY - pump (Order C10258 or C10493) - - =+« v v v 0. RS |
11 A 72001° GASKET - brass, front ¢overs -« -+« « v et nonon . eel T
12 A 72002 SPACER - gasket, front cover - -+« -+ .. JER LRI MR L
13 A 72007 COVER - front pump body -~ + - - - - R IR I 1
14\ A 613827 SEAL - pump Shﬂ.ft' . .‘ PR % e 4 a e e s s s s e a ks we s e 1 v
\ PUMP DRIVE COUPLING
18 \A\. 70111 COUPLING - pump drive - =« ¢ ® - s s e rvererunononn.. 1
19 83- 55 . SCREW -, 5[16" X‘5/15" N.C. socket head set =+ =+« - v+ - 2
20 NSS HUB - half, 5/8" dia. bore (Qrder ATOI1L) e v vr e e e e e el o
21 A \70112, SPIDER - coupling « + =+« ¢ ¢ vt e m v e ann, e |
22 \NSS e <HUB - half, 1".dja. bore (Order. A70111) + « ==+ .- RIS
\ ' . .
\\ !
. . }
\\ . . }
\ &
\ L i g
|
_ . - - -
- . ]
.
) . N
: lf -
. A Ve |
-~ ) o i -
AN
. /
PLEE
- o / ,
: ‘ / '
S ‘ /
) j
,/
.- - N ,r/
_Printed in U, 8. A.- \\ . f,f June, 1966 - -




Printed in U, 8. A.

Lo COLT 2310, 2510 AND 2712 COMPACT TRACTORS f 11
2310 HYDRAULIC DRI\(E MOTOR .
- ~

REF PART NO. DESCRIPTION e REQ'D
1 °Cc foz7l MOTOR - hydraulic drive - v o e« v s e v et nnam o IR |
2% NSS » OIL SEAL - mtg, plate (See ref, 21) + - -™- - « RN el
3 A 72028 . PLATE mounting - -« oo v v vt i st e e s 1
4  166- 23 " 'CAPSCREW - ferry 5/16" x 5/8" N.C, - =« s =« + « - - v 4
5  193. 29 ‘LOCKWASHER - int, Shakeproof 5/16" « « « s w+ + = = = + = Pl 4
6 138-. 134 PIN -roll 1/4" X 1M v e e o oo v v eun Ceieret e R
7* NS& QUAD RING - mtg, plate (See ref, 21)- « so v v v v s v v w s el
g* NSS "O"RING - mtg. plate {o hsg. (See ref. 21) Case A17528‘) el
b5 A 72030 RACE - output shaft bearing « - -+« v s v e v e e vttt 1
1o "A 72031 BEARING - thrust, output shaft thrust «: ¢+« - R 2
11 126- 24 KEY - Woodruff -« - « « « = v« s« s B s e e h e e 1
12 " C 11645 SHAFT AND HOUSING - » » v+ ¢+ -+ v oo+ e 1
13 A 72034 PLUG-housing s «,» == v v e s e v vunn . 1
14* . NSS "O" RING ~ hsg. plog (See ref, 21) « -« +'» v ¢ o v v v sae e 1
15 A 72027 COUPLING - drive « %« =« - -atosscnaszannaecnacnen]
186 A 72026 PLATE - spacer- -+« - EEEEEEE gt e e . e 1
17 A 72025 GEROTOR SET (1-1/4" thick) ==« + ¢ o r v o u o Fh SR |
18 A 72051 SPACER - cplg. drive (3/4" thick) « ++ « « «%" R 1
19 A 72024 "CAP-end s+ e«« - S e v m e a e e H I LR

20 166-, 531 CAPSCREW - ferry 5/16" x 2-1/2" N, F,«+ - =+ s svrooe> 7
21 A 72036 KIT - "O" ring and seal (Incl. items marked w/*) =+ -+« ER |

© 2510 AND 2712 HYDRAULIC DRIVE MOTOR

25 C 10270 'MOTOR - hydraulicdrive . . ..o oot i i il it e i e e 1
26% NS8 OIL SEAL - mtg. plate (See ref, 45) ....... e e |
27 A T2028 PIATE -mounting .. ........o...... . e e .1
28 166~ 23 CAPSCREW - ferry 5/16" x 5/8” N, c e e vee.ud
29  193-. 29 LOCKWASHER - int. shakeproof 5/16" e e e e s 4
30 138- 134 PIN-roll, 1/4" %17 . s .o i e i it i e e e .. 4
31 NS3 QUAD ARING mtg, pla.te (See ref. 46} . e i e 1

32« NSS . "OMRING - (Seeref. 45). o v v vt i et et e e e ne e e .17
33 A 72030 s RACE - output shaftbearing . . . .. . oo v it o vt it n v oo v u W, 1
34 A 72031 BEARING - thrust, output shaft . . .. ... .............. 2
35 I26- 24 KEY -Woodruff . ..........:..... e e e . -1
38 C 11645 - SHAFT AND HOUSING . ...... PO fe et 1
37 A 72034 PLUG-housing . .............. e aea PP |
38% NSS "O" RING - housing plug (See ref 45) ......... e .1
38 A 72027 COUPLING - drive ...... C e e e s, . . 1
40 A 72026 PLATE - spacer.. ....... SRR e 1
41 A 72112 GEROTOR SET (2" thick)(2712). . . . . . e et e e e e e 1
42 A 72113 SPACER - cplg. drv. (1-1/2" thick)(2712). 2. - - . el 1
43 A 72024 "CAP-end .. .viiae et e 1
44  166- 532 CAPSCREW - ferry, 5/16" x 3- 1/4" N. F. @M2), .. i 7
45 A 72036 KIT - "O" ring and seal (incl. item marked w/ *) e e 1
46 C 11827 GEROTOR SET - (1-3/4" thick) (2510) « v v v .« . <L 1
47 C 11828 SPACER - coupling drive (1-1/4" thick) (2510) «o v v vov ene v o - - 1
48 166- 534 CAPSCREW - ferry, 5/16" X 3" NF (2510) . % .+ v v vvvvn.. .

June, 1968




) /'/- .
P . -[\ . ' . COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS A 743
. ' f B .- : ' 'SEAT,FENDERS AND TOOL BOX °
.. - oo Lo
] ‘ REF. PART NO. , DESCRIPTION < REQ'D,
h ! _ ) 1 C . 10420 CUSHION - seaf-+ «u . .« AN B T 1
. . “ 2 C 10303 PAN-seat. ... v n.. e e PR 1
L . \ ' 3. C -10433 MOUNTS - S€at o v sve ot iy e ety e o e 23
oL . . ~-te -4 33351 NUT = 5/16"-18 N.C. - .. P I T
. : \ 5 . ¢ 10454 - SBUPPORT. - seat (2310)(2110). v+ v v v v v e enen e e anvin]
: . - 5-;: C 1o712 SUPPORT - seat (2510) . ......... e e s
: .al 5 C. 10540 - SUPPORT - seat (2712)...... e e e e e e 1.
- ; R 6 C 10395-  TFENDER - right hand ........ e et
AR 7 C 10396 FENDER - lefthand . ............. PP AP 1
. . ] 175- 400 " SCREW - 1/4"-20 x 1/2" truss head. . .. ..... e e e .- 10
’ — = g 192- . 19 LOCKWABHER - 1/4"SAE, plated . . .. .. ... .1 urenen.s 10
. .70 129- 101 .- NUT- 1/47-20 N.C., FY. head., . . . . .. .. e V.. 10
. : 11 129- ,102 © NUT - 5/8"-18 N.C., , f1. head, plated V' R U ce..n 2B
. 12 192- 20 - LOCKWASHER - 5/16" SAE, plated . e e e 5
. - 13 115- 103 © BOLT - 5/16"-18 x 3/4" rd, hd, plated .................. 5
. : 14 115- 104 BOLT - 5/18"-18x 1/2" rd, hd., plated .. ... ...... e -1 S
g ‘ (15 181- 176 NUT - 5/16“—18 N.C. Gripco plated. .. . ... ... A L
: . : - DECALS’
: 28 C 11125 DECAL - right front side. . .. . . . T 1
. 29 C -11126 DECAL - left front side. .. ... . ... . . PSPPI 1
‘ \ 30 C 10035 DECAL-'Coltgrille. .« - .. cvveniuunnon.. IS |
: ° 31 C 11663 ‘DECAL - 8 tpattern(2310 2510 ZI82Y o e e i
¢ . 3z C 11859 DECAL - P FF - ON *v vveie v e ve e n s E e e e ane e e 1
. N 33 C 11658 DECAL - 1gn1t10n - gene:“a-tor - lights ------------------- 1
O ¥ 34 C 10937 DECAL -.right régr side - « coo v v oo v o, PRI FEREERE 1
N 35 C 10938 - DECAL ..leftrearsuie.....................: ....... 1
. 36 C . 11861 DECAL - Caution . .. . .. PP e et 1
' 37 € 11649 - DECAL-Model 2310 .........0...voun.. e .2
) . » ..38 C 11850  DECAL - Model 2510. ... ... e O, a2
. 39 C 11651 DECAL - Mode] 2712 .. ... .. S a2
. . g 40 C 1132 DECAL - Hyﬁra Drive ..... PP, T e h e e PEES!
41 C 11 DECAL -Model 2110 . .. .o ..o o o 2
.42, EgBs  DECAL -shift pattern (2110}, .. ... 00w !
- v . @#’zj}z&"@i
_ ; -.-‘7‘%‘3 } ' !
« ° - - - f -
- . N = L . -— , ' ‘I
. . ) |
- -;h
- ) l
. - - " " o ‘ - . - - s 1}
CSSAIANN L T e T S o
SNSRI TN N ' . R - : - .o |
- \}‘\\\\\\ ~ ._ .- Co- - N
;”_ 1@7 7,_:-' v o . mms\\"'\- ) . N
‘Printed in U, S. A. T cee : i June, 1966
- ) _ : i
A :' . 4 '&_.‘ . ) =




-
L
-
™
il
u ~
)
[ -
.
.
- ’
-
1
-

oy

REF. PART NO,

~T- ¢ 10315 --
-2 C 10349
3 £ 10413
4 C 10935
5 C 11582
6 182~ 509
7 193~ -- 9
8~ C 10370
g C 10371
10 C 10408
11 ¢ 10596
12 C 103860
13 C 10361
14 C 11534
15 € 10439
16 © 10483 -
17 193- B
18 173~ 207
19  25- .104
20 , C 1i533°
21 113-- 3
22 ©C  -10283
23 -15: 514
24  25- 105
25 92- 5
26 C 11016
26 C 11582

AN

Printed in U, S,

-

&

COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS

HOOD.FRAME AND GRILLE . .
DESCRIPTION REQ'D
. GRILLE: - =+« -« D T T e eaa 1
BRACKET - grille mmﬁng ............ e e e LS 2
PANEL ~ grille- = =+ = =+ v v o oot it s i e i v Faaans N 1
DECAL - radiator grille - . . . . . oo v v v i n T T T 1
CHANNEL - instrument panel liners « » « s ¢ v v o v i e .. 1.
SCREW - 5/16"-18 x 1" pan head, Phillips -+« r++ - .. 2
~LOCKWASHER - 5/16" BAE external tooth- « =+ -2~ +~+ - v o% 2
PANEL - front, side, right hand * «+ -« -« rv .. 1
PANEL - fI‘Dnt, side, left ha.nd ....................... 1
PANEIL - rear, gide - v s v m ot ot et e e e et e e c e e e 2
SCREW - #10 Ph.llhps pan head -+ - - - R R A I 16
5 L0 ) ) T, . -1
SCREW - 1/4" 20 x 1/2" lock, plated --------- T 2
BUSHING *» » =+ = 2'e 6 sttt s somemnn s onnnn e e e 2
CUSHION -rubber, hood: - + -« -« v o i e e e e e . 1
BRACGKET - fuel tank mounting - - » ¢ o0 0 v o0 v e e 1
WASHER - 1/4 " shakeproof- - - -« - Yoe e e n s e e e e e e .. 3
SCREW - 1/4" x 5/8" rd. hd. machine- - - . - L 3
NUT - 1/4" N.C, zincplated =« =« « ot oo vnanvnunnnenn.. 1
SPACER = n¥IOn « « - c v v e v v e v v e v v u, e e e et e me e 2
BOLT - 1/4"-20 x 3/4n plated - « ¢+« v v . e e e e "1
FOOTPAD * « ¢« = o v 6 6ttt e v st ommaaeeenns C e h e e 2
BOLT - 5/16" x 7/8" NC ,rd. hd. - e v 2
NUT- 5/1B " e v e e i e e S e Pt e e e e e m e e .2
LDCmesHER_5ﬁﬁHSAE. ............. e .. 2
FRAME - instrument panel(2110) - -+« + -+ + R R
FRAME - instrument panel {2310, 2510, 2712) shown .............. 1

June, 1966



COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS 47

4

& : - -
IMPLEMENT LIFT
e REF. PART NO, . DESCRIPTION “REQ'D
- 1 C 10343 LEVER - implement lifts - - -+ -« N AR R |
- 2,, C 10336 PAD - liﬁ lever ...... Y ‘.- L T T S, - .l‘;  Fhe 2 6 5 »oa s l .
s B ] C 10338 ROQ ~lift lever - + s « o e s a T R 1
“ 4 C 10342 LEVER - pivot » = v o "a 4 e omoe s Groar e S|
~ 5 C 10347 ROD - depth adjusting =+« - +/fo oo v v ev ey
6 C 10356 . BUTTON - thumb -+ -+« - .- - e . 1
7. C 10482 SPRmG, comprESsiDn PR -K ------- e e e e e e IR |
8« C 10485 PIN - spiral, 1/8" X34 Fe e e L, L 1
=9 i38- 2007° PIN -’spiral, 1/4" x 1-1/4" =« v« « + + . <1
. i 10 129- 4}0 NUT -wing - = ¢ o v = v v v nasn. ™ RPN TIPSR |
3 : : .11 195- 45 - WASHER - 13/16 SAE, plain » = » + « » « » / foode RS |
/ .12 15- 612 BOLT - 3/8"-16 x 3/4" N.C. hex head f-«+«---occru.nun.. 2
1 A - . 13 92 3] LOCKWASHER = S/CBH SAE caeare .'.". T 2
- DRAWBAR AND TOW HITCH
) . 15 I 10449 ¢ ." DEA“rBAR - hi'!:('.‘,h ....... x ._. e s e, PRI .r..-. ....... 1'
16 15- 8.]:6 BOLT ~ 1/2”_13 N.C.x 1" == AL I IR peee o]
- 1% 82- 8 LOCKWASHE;R-I/Z"SAE--'-"'------'~--'------_'---2'
- 18 156- 824 BOLT - 1/2"-13 N.C. x 2-1/4" - trrresrra s iaee e, 1
19 25- 108 .NUT-1/2"~13N.C.,hex------.---'------------: ------ 1
A ! -
A . ,“;
- -~ I/," /F
- - _ ! ]
. — '/' - _ 3
r" "f
- . X ‘j / . -
- - | Fi - ‘0/
. . ’,f / e /'
: vt R Ijl "T' !
I ! ’ s’
) i f ‘f! /‘
i , '/ :
i/ - "‘
S ) - ’/ : i
. I / )
| /
1 \' \ /
: : /
; ) @ f"
_ﬂﬂ! - "'," " °
l' ) ‘,/
!'. | /
\g " Printed in U. . A - / - June, 1966
. : . - '}‘ / ’ -

e




i
¢

REF. PART NO,

L
&

ED(_II-JOGU!#-WNI—"

'

-,

o e N el
OO -] e b o — O

Printed in U, S, A.

°

BOOANOAPQAN00Qn

' C 10814
C 10817 .
~16-" 624
.92- 6

C 10806
187- 1014
25- 1112
- 10904
. 11512
10822
10713
10769

70404

10810
10807
10942
10808
11655
92- 6
115- 206
115- 203
92- -6
C 10765

11-- 614

195- 522

25- 108
C 11871
111= 229
192- . 20
129- 102

3

*10788 -
10899,

ROTARY MOWER

49
38" ROTARY MOWER
2110 AND 2310 COMPACT TRACTORS
DESCRIPTION REQ'D
GUARD - outboard pulley - - - . . e et e e ewaeas D
SCREW - 1/4" x 172/ "hex head, self-tapping « - -« ecoo oo 6
NUT ~ 3/4" 16 hex -+« v v v e v oz PRI P 3
PULLEY - outboard spmdle ----------- Pre e v 2
-KEY, Woodruff #11+ -« «o v n v e s v von v v e e e e e B
WASHER mower Spmdle e s e e e AR AL IO ) 6
PULLEY --center spindle, 2 groove - - -+ -« s R J -
BELT-- driven, KA Vi b 1 T T T T I v e e . ;
DECK - mower, K L e n e ke e ae w f 1-
DECAL - "caution spinning blade « - - - - . I AR 2
BEARING - spindle «« -« -« «« et e e 6"
SPACER - bearing +:-.--... S b s ee e TR 3
HOUSING - spindle «+ ¢+ o v - aa v v [P R [ . 3
WASHER bearing geal . --. .. C e e e s e e e e e s mae 3
SPINDLE - mower.hldde - - « « + R LI 3
BLADE = 14" MOWEr -« « + « s+« « e e A
WASHER - 3/8" SAE std. 1ocK Zvve v e v v e cn e onn emres B
BOLT Z'3/8"x5/B"N, C.ZP .t vevvenn e P e 6
BOLT - 3/8"x3/4"N. C. .. ... f e e ey S -
WASHER - 3/87SAE std, lock + « e s e v v oo v nnnn ceeeeee 12
PULLEY - idler -« - o0 v s v v P e e e e e a e |
BRACKET - idler . ..cvv e o e e crs g e 1
BUSHING-idlerpulle‘y.. - e e e e e e e 1
BOLT = 3/”xl1/’2"Nq1«",zp.......,.... ........ I
WASHER -,3/8" BAE std, logk™% v o v cv's et v e vt s ez 2
BOLT - 3/8' x 7/8" - round head, squ‘are etk sev el 1
WASHER - 3/8"_SAE plain-ZPB. . e C e e e 1
NUT -3/8"-16 N, C.hex ..-.s.vounns P 1
BAFFLE - 38" o et v e v e v ve e B et e e e n s A e e e 1
BOLT - 5/16" x 1/2" - round head square nE(:k ..... -
LOCKWASHER - 5/16" plated .......... e aa s 3
NUT - 5/16" plated ... . b C e . 3
- 3 - - - - -
- t
v ¥ June, 1966
. : . 4
» t '




. ROTARY MOWER ~ "~ 51
- 44" ROTARY MOWER
‘ 2110, 2310, 2510 AND 2712 COMPACT TRACTORS
REF. PART NO. ~ DESCRIPTION REQ'D
1 C 10808 GUARD - cutbcard pulley «« - - - R UL ICI IS
2 187- 1014 SCREW - 1/4"x 1/2" hex head, self-tapping * * - - - SRIUIEIEICICN + 8
3 , 25- 1112 NUT - 3/4n_15 HeX * o ¢ ¢ v m e vt o s aenn. ve e s o Penaae 3 o~ -
4 C 10904 PULLEY - outboard spindle »+ - - » - R R R
5 C 11512 . . KEY - Woodruff #11 -+ - - - e e et g e 3
6 C 10822 WASHER - mower -8pindle - -+ -+ v -+ .. ARSI LR LU 6
7 C 10713 PULLEY - center spindle, 2 groove -+« -- SRR 1.
w 8 C 23811 - BELT - driven, 3V750 - ¢ vo-v . AR reee 1
9 C 10833 DECK - mower, 44" - -+ + « R R o1
10 A 70404 DECAL - "caution-spinning blade" P s s e e e 2
11 C 10399 BEARING - Bplndle ............................... 6
12 C 10810 SPACER bearing s s e ate o R P -‘.' L §
13 C 10807 HOUSING - spindle-' s e b e e e P n e e e a e e e s e s B
14 C 10942 WASHER -~ bearing seal «+ -+ Lerrr e e 3
15 C 10808 t SPmDLE - mower‘blade ................. e s e s onm oo 3
16 C 1li6hH4 BLADE - 15-1/2" mawer "=« -+ - -« T 3
17 g92- ] WASHER - 3/8" SAE std. lock +++« - - HEI T -+ B
18 115- 206 BOLT - 3/8"}{ 5‘/8n N.C,ZP v v v e v it s vt e s v et n s o v «% B
19 115~ 203 BOLT - 3/8"X 3/4" N, C, * =+ e s v v ermeennennnnas - 12
. 20 92- . 6 WASBER - 3/8" SAE std, JoCK * + 5+ st v v revnnneananns 12
21 C 10785 PULLEY -idlepr =+« ¢+« s xn = R R |
22 O 10814 BRACKET - idler ++ ««+ ¢« e e e e e e e e |
- 23 C 10817 BUSHING, idler pulley - - - - - ORI EEEE EEREE
;- " 24 16- - 624 . BOLT - 3/8"x11/2"N F. ZP -------------- R R B
- . 25 92- 8 WASHER - 3/8" SAE std_ 1ock : <o+« +vcneennns P 2. -
e 26 . 11- 614 BOLT - 3/8" x '7/8" - round head, square neck » + ++ o ¢ s« o - .. 1
. .. .. 27 195- 522 * WASHER ~ 3/8" SAE plaifd ZP + + - - + « R I IR 1
o 28 25- 106 NUT.- 3/8"-16 N. C. hex =+ - -+ - Ceeae Cee e cee 1
29 C 11656 BAFFLE - 44" L. i i et e i e e e 1
' 30 111- 229 BOLT - §/16" x 1/2", rouncl head, squareneck ........ ... 3
. ) 31. 192- 20 LOCKWASHER - 5/16" plated ., ..... f e e "3
32 129- 102 NUT - 5/16" plated PR e e 3
N \ -
. . . <
A% ¥
' Printed in U. 5. A, . - February, 1982 ~




‘ ROTARY MOWER o - .. B3.
C o o o ST - .38"- 44" ROTARY MOWER
LT ©. - 2110 AND 2310 COMPACT TRACTORS
- REF. PART NO, ~ DESCRIPTION .. : REQ'D |
1 C 14980 BELT -=drive s« et v e uss e e s et e et e e e 1
2 C -i10483 PULLEY -ddler « « « =« v v v u I TR LR 2
3 C 10551 BUSHING - ldler« « « = c o+ 0 o+ & 2 T 3 .
R 4 15-° B98 BOLT - 1/2" X 6" N. G, « v v o v n et v ennmnnnensnenn e 1.
: 5 .92 8 "WASHER - 1/2" SAE std, lock+ « -+ -+« R R
8 25~ 108 NUT-1/2"-13 N, C.hex + « v v o v e nevnann e e r e .+ B
. -7 C 10949 FRAME - suppo!-,t ...... et n 4 s a o m e vt s et s eas 1
8 C 10780 BELLCRANK = F@ar Hff- o v o o r « ¢ t o o v o mnemnnsncenes e 1
9 - C 10786 LEVER - rear ]_j_f’; ................................. )
10 138- 2008 ~ ROLLPIN - 1/4"x 1-1/B" v su.u.. RIPIIPI R 1
11 . C 10757 .  PULLROD - rear mower Iift « -« o« v o oo seu v NI |
reA2e.-105- 522 . WASHER - 3/8" SAE plain ZP+ -+« - - R R 1
- 13 Cc 10751 . + LEVER - lift - -+ v vvv e e et e it E e IR |
- .. 14 115- 408 BOLT -“1/2" X 1-1/4"N. €, v o st rvenamsronivonnnnn,s 2
" : 15 132- 48 ° PIN-cotter, I/B"x 1" -« et ittt i g
.. 16 C 10953 PIN - clevis 1/2" X 3/4™ «» o sv e ininn e, I L L
17 213- 4 CLEVIS - 3/8"-24 SAE -« v+ o v v vvurunnnn e e ienea 1
18 25- 156 NUT -3/8"-24 N. F.hex rev s vvon B I PR S1-
i 19 — 141- 4 PIN - clevis 3/8'" SAE - RRTIICII PRI 1 .
- 20 13%_- 26 PIN - cotter 3/32" % 3/4" v v e v i e i an.. e ene 3
L 21 C ' 10898 PIN - afety =+ «vvvvceenns e e e e, e ! )
T 22 C 10821 ° PIN-clevis 1/2" ¢+ v o v v v v e e ve e e venn. SORICINI SRR : SR
©.23. 185- 530 WASHER - 1/2" SAE plain ZF -« «+ « e v v ua s el .20 .
24 C 10804 "LINK - front mower 1ift - « « « . v o v . e e e e B0l 1
T . "25, C 10803 LINK - realr MOWETr Lft « ¢ o o v v e nvens vnnnnnens e 2 .
. 26 . C 11344 LINK - bottom 1ift - » ..« ... ... TR e Y e 4
. .27 C 11345 LINK - top Lift + 7, ..... . e et e s |
28 ~ 115- - 408 BOLT - 1/2"x1-1/2"N.C, v « - - I PP S N T
29 C 10800 ' BOLT - belt tensfonarm - - ..« uans. .. Pr e s 1
30- C 10952 YOKE - adjustable rodend - « v« v v e v v e e e I
81 € 10802 ' YOKE -"pelt tensionarm - - . .«...uloenii il ]
32 -C 10813 - , SPRING - belt tension + - .. . e, o ooyl e 1
- 33 C " 10818 ' PIN sipivot «ee o i B e e e 1T
R U 7. SR "10397,;» PIN -pivot - ... %e.... S P |
- 35 C 10883 PIN - safety. . ... ovnun.. T e 2
36 25- 148 NUT-—l/Z"-l:!N.C.hex.._..'.'....{ ...... eeeesa .. B
- - - i - -
. { - ek - PR
- ) : . '
p y d
. % -
Printeh in U, 8, A,. . T S ‘ ' February, 1982
— %




e

[y

ROTARY MOWER ’ )

_ 65 <
44" ROTARY MOWER = -1

. | 2712 COMPACT TRACTOR ‘ L
- W [

REF, PART NO. ! DESCRIPTION . ... 7 ° . : REQ'D
1 - C 11868 “BELT - drive ....... AP R R RV TR R
2 C 10463 / PULLEY - ddler « .0 .. S e 2 L
3..-7C 10551° / BUSHING -idler ... ;.- eiufervvinaan.s S 27 CoL
4 15- 896 BOLT - 1/2"x 6" N. C, { ..... e 1 [
5 92- g WASHER - 1/2"SAE std. Iock + 4+ et vasevunns S S VOB
8 25-- 108 NUT - 1/2"-18 N.C, hex "+« +u » f...‘ ..... O IR . S
7. € 10951 © TFRAME - SUPPOrt oo v v v v vnndancanssn R ot 1
8. C 10760 / . BELLCRANK -rear lift .. ... . .ciuiniuuieevinmna s i
9 -C 10789/ 'LEVER -rear fift + -« ..o oo, L S XEEREE N .
10 138- 2008° ROLLPIN = 1/4" % 1=1/B" «ov v o i« e u v s A S A
11, .C 1075%  PULL ROD - rear'mower Hft. . «....otouusn... A | i,
12 195- 522 . WASHER - 3/8" SAEDIAil ZP + 4+ sy vonolomivaioawns 10~ -
13 C 10751 LEVER ~ Hft . v vvvvuvnnnsdosanaean.a. A 1
14 115- 406 BOLT - 1/2" X 181/4" N, €, . fwd¥ii i viuvennnn, 2
15. 132~ 48 "PIN - cotter 1/8"x1",n i ol s 6
186 C 10953 PIN - clevig 1/2"x 3/4" .. ... ). «... TR 2.

“IT 213« [ 4  CLEVIS - 3/8"-24.8AE + v v v v v duvns b 1
18 25-- 156  NUT-3/8"-24 N. F; hex...... O 1 b
19 141- | 4 | "PIN-clevis3/8"SAE .....:duu. e e e o 10 ‘
20 132- 26 PIN -=cotter 3/32"x 8/4" - ... o oL, B iy 3,

21 C_ 10898 PIN - afety « «ivavaornn T R Y
22. -C° 10821° . PIN-cleviS 1/2"« - cuniuenadafontoeio, . e g8t .

-23  195- 530 WASHER - 1/2"BAEPladn ZP <o v evnnnnn. e 200 1.
24 C 10915 . LINK - _front mower lift. oo vrve v v g rras e s e s 2 PR
25 C 10916 . T LINK ~Tear mower Hft + « vo o o o 0 v v 0 o T 2, S
26 C 11344  LINK - BOHOM Lift, o« «  ne v v v s v vevenissmgplbe Miinin iy 4 _
27 . C 11347 - LINK-toplifts........ P TP B S 4 LSRN
28 - 115- 407 . BOLT =~ 1/2"x1-1/2"N. Ci vere s it arenannenmen e 3 [
29 C 10800 BOLT - belt tengionarm. ... . evmaes o osen-. ‘\"“"l-' -1 S
30 C 10952 YOKE - adjustable rodend :.......... B LT U T
31 C 10802 YOKE - belt tension arm seeaaaa cr e b s e .,T‘.‘.‘-..“.L.;._‘;l .y lz o
32 C . 10813 SPRING - belt tefsion - » . o'n - Vv e v en e e v dealinann, -zl\l“t-‘h\!{
33 ,'C 10818 PIN-DIVOt v v vcvvve ot T TR
34- C 10897 PIN - DAVOL « o o4 e nvs wigeataenas R T U FE
35 C 10883 PIN - safety ... 7. . ... PR PR peee 200 R

536 25- 148 ° NUT - 1/21!_13 N. C. hex - Pae s e, .. .f.‘._ ........... 3 \t} I! M

. | ‘ [ Coly oL !

0 “-.Ii r —_ \ - -L‘%\ | ‘.‘\ “ ;

- : } , S Wl

| \'FV L:-l‘ﬂ !j‘
. . | K | ¢ BN
. - ' o o Lo H

) | o P o b il

! | T | [ B R L

> [ !

| e LN
¥ I R E

: [ “-.\\‘ 17‘ REETI I“.
i T = - . co ‘|
Y l \ 5 ‘ N
. Y S

1 l Sl

i ! !

. ' P ; ) ‘. . e {]), r‘ ”

Printed in U, 8. A. ‘ . ’ . June, 1966 | b !
' N ' - A 5‘,‘“'
v ) RTEES

. 5 ‘ T




1
- ' o . |
_ ROTARY MOWER : . 57, ‘
. .-
. 44" ROTARY MOWER'
. . | .
. o 2610 COMPACT TRACTOR =

1 ’ - . _ oL e o -
REF. PART NO, DESCRIPTION ' " REQ'D I
1 'C 11667 BELT -drive: *'« ¢ * ¢ v e v s o vt st aeenn R R A S | - .
. C 10463 -‘PULLEY-idlEI'""-"""'.""""“ .......... '.......2
; c |10551 BUSHING—-idlEI“ L N Hoaoe s s L 2
- “1.5_ 896 ) BOLT_I/Z”XSHN. Coot " 9s 0 s et wana e s et A IPTERIEA | ‘ !
92- . 8. . WASHER - 1/2" SAE std, lock *i4-:«« - R IR |
"~ =25_ 108 NIJT-‘I/Z"—13N.C.hEX'""-"'""ﬁ"""""""5
. 10850 FRAME - supp;jrt' e e e Ve e s s ke e m e ke e s 1
C 10760 BELLCRANK - rear lift - -=¢ " cceemenn A 1
g i C 10789 }LEVER - rear lift: - - ._}.-.'" ......... e h e e e e e e s S |
10~ 138- 2008 ROLLPIN = 1/4"x 1-1/8" <+ evevin.noa. rere e <1
11 © C 10757 . PULLROD - rear mower kit » * » + = s« e s s e vu.n. R |
<12 195- 522 WASHER - 3/8"SAEplain ZP ++-:revcvonennnnn. U |
13 ¢ 10751 LEVER = Lift - ==+ ¢+ a0 v siv o S e B s e I IR |
2
6

2
3
4
5
6
7
8

14  115- 406 BOLT - 1/2r- X 1_1/4.1‘ N, Go»mrermmad S R -
15 132-. 48 . PIN -'eotter 1/8':1‘: ) L S S, [N RN N IR R I
W—~‘_77—16 ————— C 10953 PIN“'C_].EViS'l/Z" xﬁ/d‘;"-—---—- S o N e e e e S T e R WA e s e s s w g - - -
.17 213- 4 CLEVIS - 3/8"-24 8AE '+ -+t euervueraan, DRI 1
Y 18, 25- 156 NUT - 3/8"~24 N. F. hex -« - v -« .. v reeaa. S |
18 141- 4 PIN - clevis 3/8"SAE <« -« -~ o s R 1 |
- .20 132-. _26 . PIN - cotter 3/32" x 3/4" - -v ..., R IR coe- 3 . a
.21 C 10898 Pm};’éafety‘ ........... R L v e s T .,
zzac 10821 PIN - clevis 1/2" - v+ e v e v v iu v a ".u“ 8
23 195-.{530 , "WASHER ~ 1/2" SAE plaii ZP- - - - - - B LTI e s .20
..24 C 10848 °  LINK - front mower 1ift- -+ +c e ctta it e 2 LT
.25 C 10849 | LINK - rear.mower Jiff - -+« I T I s 2 /
26 C 11344 . LINK - bottom lift .i. “\ ...... T4
27 +~ C 11346 LmK—,’top’li.ft-‘ ........ "'}""f'"f“"' ........ 4 .
28 - 115- 407 ° BOLT-4/2"x1-1/2"N, C.vvvrev-nssideennnnnnan. ., 2\ |
.89 ¢ -10800 BOLT - belt tension arm » = =+« -+ - . RO U | _
_ .. 30 €} 10852 - . YOKE -‘adjustable Tod end—swsoss T en v s ]
3I™7C; 710802~ YOKE - belt tension arm » -+ + % ohevaveodoninan. .., oo 1 L
32 ¢ 10813 SPRING ~belttension =+ « -« voiv v e v v I I R ) |
33 C 10818 PIN - pivot * == s o s = oo T s o - el rrreene 1 ; ‘
34 C-—- 10897 P]:N-pivot" ------- ..-.-n---‘.a.---'o'-\-'-..o«-‘- [ 1‘* -
35 C 10883 PIN - safety R . R R .\|. .. SR IR .;; . 2
13 25- 148 'NUT'—I/Z”-OIE) N. C.J,hEX'_' SRR .\J‘."... I RN ."

ol ~n ~ !
] “L NN, . . /
v~ ! Printed inU.-.§
LN R A
o f ;

I L




!+ Printed

nv.s. A 0 5000
i ] . a

':! ' : . - € - "’/ . * -
\\\s-- \- i »
K _? a . : i ) - - = ‘ ,
N W T ) DOZ/;R BLADE - 59
g | 44’ AND S0’ DOZER BLADE .
: . ‘ - // -~ ’ ~
g‘ I /’: - - ERE
j ‘, 7 .
REF. PART NO, PR ) DESCRIFPTION REQ'D
- vl C‘ 10850 IFRAME-dDzer--..----.---- P PR LR R LR §
2 C 10820, PIN - clevis - 5/8" .'_‘..............“.. ..... I Y|
3 C 10898 PIN-sSafety +«c«r v o v it contaenununsennn P |
4 C{_”li_}ﬁ‘?g _L]:NK-dozerliit-----------'-----,l-- ...... ce el
5. C 10821 - PIN - clevis = 1/2" + v ot i n i i st e st SRRy
6 - 132- 48 PIN-cotterl-l/B"xl"--------- ..... RTINS }
P | G 10967 BOLT - 3/8" x 3" hex head R R I ceseenns]
8 C 10966 SPRING - extension « - e st vort s oot ennstsrorennssoneal ,
g C 10965 + PLUG - spring adjustment - - . - - T |
16 ¢ 10921 SPRING ~ €OMPression « » ++ v s evvsevvensroasrnnssonnnl
11 C 10896 WASHER - ('_',up L R L R R R L A I KL -1
12 128- 103 NUT - 3/8"16N. C. wevvoennvnonrnannns kel
13 C 10873 WELDMENT -bladepivot « ¢ ¢ s o v v e v s s v v v ans e | z
14  15- 856 BOLT - 1/2" x3-1/2"N, C. «+ vv s R IR
15 82- 8 ° WASHER - 1/2"-5AE std, lock ... R I IR IICI RS |
186  25- 108 - -NUT-- 1/2"-13 N. C. -~ » - SRR PP
17 141 6 PIN - clevis = 1/2Me « v vs v ne-neaBui ol I
A8 C ;10870 BlADE - 44" dOZeTe -« o+ =+t 0 6 4 c s v e v st ammpnsnnes )
19 C 11049 BOLT -3/8"x10"N.C.ZP -+ +evun.. S I LI IR R i1
20---C 7 10988 SHQOE - dozer ----++.vun-.. R I e e 2
21 ¢ - 108m . BLADE -44" geraper « « = = = + s e eie s S .1
",122U 11- --5186, .BOLT - 5/16" x 1" round head . .. ... R LI LI 9
23 92. 5 WASHER - 5/16"SAE std. lock -+ s« vrvuenenn. Y
24 25- 106 NUT - 5/16"-18heX « + v s e v e v s enns e e B«
25 ' C 10888 PIN-1ocKing oo v s v @t nnunceeruunnas e e e 1
26 (111- 342 = BOLT- 3/ 8" x 1" - round Bead, square neck - - J . PRSP YIS I
27 _C 10881 _ BLADE-502.dozer T T s oo I
: . 28~ C 10878 BL'ADE } 507scraper.. .. .ieii .. - ..... AP e 1 )
. ",—*, - — . " . ’.";. - . N
al f : ;
' . a
3 . g - ' —
« ' {
Y ! B __ . et
! - ~ - -
! i .
i LT | ~. . ) _
. . | -
; - |
. PN
- I [ - , . ' J : ~
| T ' | [ ]
; S A I o
[ ; ’ Fars ! 1 . S P ‘ -
: i P - . \ ‘ 4 : ¢ :
"‘J b ; S . r - ” P 7
. , ] ; ‘ ) P -
‘h ‘J / ' ‘5" " ' . \H . ! ’ - - i
. ; "--\‘. ) ) \ 4 T - (: .
E',I“ J: A . — —f IJ"'" \\‘:":'- [ I""If"'i_’:i - ’ J,‘ ! ' /{_} r ' !
[ l'.‘ ’l :! . Y ; ) 1 ! b !,.
I '}‘ - \' in‘ - ! Ak | t .1‘ ' 1
; | \‘ ! I Jfl r ff‘ d '-"J.' UJ | : ,’r‘”l n - O ’




1 .'188- 218

. 2 C 11436
3 C 11437

4 C 10860

5 132- 93

6. A 70083

T A 70479

P 8 A 70398
\ 9 219- 1

10 C 10664
11 12- 512

12 92- 5

13 25- 105

14 C 10666

15 12-° 612

16  92- 8

17 '35-- 106

18 C 10665

19 ¢ 10661

20 C 10862

_ 21 15— 656
.22 25- 146
23 C 10663
24 95- , 5

26 - 25- ° 145

REF. PART NO.

- — 257725 | 105 -

2110, 2‘310. ésiq AND 2712 COMPACT TRACTORS'

.

DESCRIPTION ‘ REQ'D |
SCREW - 5/81" No. 5 = = round head I N IR IR AR “ . e e . %
ANGLE - stiffener LI IR ey —
'AIL GA,TE s T+ R T DR |
ailer assembly ......... L T T T . 1
Y, - 3/15";(1_1’;'4-' ...... I TR LIRS 2
" WHEEL - as hly =« -« -- 0 R e T T TS, ) !
RIM. - wheel-4x8 ........... T 1
BUSHING - wheel-flanged—3/4" R I A R
GREASE FITTING - zerk « -« -+t -uon. R L !
BRACKET -axle « + « « - « . 'é?.g‘jf ...... et 9 |
BOLT - 5/16" x 3/4" round head, squareneek - - - v e e e - B :
WASHER - 5/16" SAE std. lock -+ «- - - L
NUT-E/IG”NChex ..... . C e e e n e e s e m e 8 ;
TONGUE - rear| assembly with axle + + -« =+t esoveernre.. I
BOLT - 3/8" x 3/4" - round head, square neck « - « = =« + + « « T2 L
WASHER - 3/8“SAEstd lock“'----“-'---------_--;---2 N
-NUT.- .3/8" N. C. hex ..................... e e e e s 3 .
TONGUE - front assembly +Te v - oo LR reeeene e ]
LEVER - releasg fme e s e e s s e w e et r s ek ov cy .
KNOB - releaSe Jever -« « -« c s v a o s o v afe o v v o B el ’
BOLT - 3/8" x 3-1/2" hex head ----- S LTI I I S|
NUT 3/8"N C. hex jam - .-.-‘?'... .‘.'."‘.i ................ 1
SPRmG ~ relédse lever o+ = - « <le o u : L e e e e a e 1
_WASHER - 5/16" SAE std:plain-+ i+ e e i
NUT -5/16"N, C.heX « ccnvevrimnnnnnnn. e r e e 1

: DUMP CART - ’ __61

DUMP CAR:T' :

"NUT - 5/16" N. C, hex jam « - - - - [ 1




& - NUMERICAL INDEX  _ L | : | _ NUMERICAL INDEX : 63
i : ‘ .- ¢
.oP - : : ‘. .
S e me cpar o omeownomwo e o mee me o omes me met o
. . : -NO. : : NO. NO. NO. NO. NO. NG. NO. NO. NO.
35012 25 3 A 72010 1777 23 B 51978 5 2 o Sy : ' ‘
» A 7982 37, 5 A 72011 17 13 | 8 51979 5 23 ¢ 10305 43 L2 c 10485 47 8 G 10665 61 [ .
A 7982 7. 2% |iA 72012 17 1 |- 8 51980 5 . 21, c. s 29 21 C . 10486 25 ¢ 10666 61 ° 14
AR g o i A fo013 " o0 B 2o . c T, 10809 33 20 c 10487 21 3 C 10677 3B 6
A 11276 ‘g 10 |/ A 72014 17 17 -| B 63256 5 16 C 10310 29 1 C 10487 27 78 c 10678 | 5] 8
N\ 11638 - 25 24 A 72017 17 22 C 10201 23 1 ¢ ! dbziz @ 21 12 €. 10493 39 1 c 10713 49 7
A 12652 . 27 59 A 72018 17 25 | ¢ ' 10205 27 61 ¢ N3 -7 14 ¢ 10495 35 1 c  "10713 51 7
A 27287 . 25 2 | A 72020 17 26 c 10208 19 28 o ¢ 10314 13 2 ¢ 10498 st 9 ¢ 10716 31 o
A 27999 27 55 |1 A 72021 17 b 24 ¢ _10209 19 10 C 10314 15 2 C 10500 21 A5 c /10718 31 1
\\ A 35066 39 6 A 72022 17 21 C 10215 ) 19 29 C. 10315 - 45 1 c 19501 19 " :15 - 10721 a ! 3
[ A 7005 10 99 A 72024 43 - 1017 ‘9 a0 c 10317- - 15 10 | ¢ 10502 21 6.1 C 10750 . 29 13
7' a 0088 17 5 A 72008 pi! 16 . L0235 o ¢ 13 C 10338 47 3 c 10504 21 19 c 10751 - 55 13
¢! A 70061 15 3 A 720281 141“ 40 c 10240 19 11 C 10342 a7 4 c 10505 A 20 C 10751 . b7 13
fl - A 70061 15 12 A F 72027 41 15 c 10241 19 2 7y C 10343 47 1 c 10506 21 21 C 10755 33 - ] o
I A 70063 61 6 A 72027 41 39 C 10243 2 . 33 c . 10347 a7 5 ¢ tesg7 - 21 22 | C 10757 53——11— !
F A 70084 7 13 A - 72028 41 3 c 10246 , 19 ' 3t C . 10348 3 , 38 | € 10518 ——29—14 € 10757 55 1 !
e A 70100 5 3| A 72030 4 ——8 {—C 10250 . 18 23 ¢ 10386, 47 | @ ¢ 10528 21 2 cC__ o0 53 -8
A0 5 7 [ A 72030 aw |33 | ¢ 10282 23 36 C o864 4 17, 7,6 ¢ 10528 33 ®’ G 760 | 55 8 .
, A 20111 35 w I A 72031 a 0 | ¢ 10253 . 23 . 33 c 10360 = 45 .12 c 10528 35 9 | c 10760 4 57 _ 8 -
A 70111 \ 39 I 1B A 72031 ) . 41 "l 34 C 10254 } 23 30 ‘:CJ - 103611I 45 13 c 10534 ‘4 13 "12‘ C 10765 ‘ ,' 49| - 21
A 70112+ 39 cepite A 72034 4 13 | c . 10285 % 23 .29 TTCs 1030 45 8 €. tosasl 1S 6 1 C 10785 |5 21 ‘
A 70117 35 - 19 A fr20 a4 30 |.c 10288, 35,28 . S CooqtEn . 45 ) 9 ¢t tossrt .15 1670 C o t0769- 49 8 L
A 701277 2@ 2 A 72036 41 21 | C  gmjo2s87 39 ' S s T I C. 038, 33 nopg oo mss 23 :
A 70127 B A 72036 , | 41 a5 | € ‘Bhfowe - .23 12 o€ 10385 43 e} Co 10540 43 5 C o pmE. 2 4 |
A 70128 35 b2 A 72081 1 |4y 18 | co-= 10261 | |23 31 ¢ 10396 . 43 z C - 10588 . 9 5| ¢ 10774 29 2
A 70131 2. .31 | A 72062 37, 19 | c * qo2 o 35— -3 - TG 103 9 2 ] .C 10851 31 5 | c. . 10778 29 3
A So137 5y 2 [ila 72085 37 o6 =0 13 ; C.. 10408 45 . 10 c 10551 53 3 C 10776 29 7
A -~ 70142 ! 23 . B[ A gy 72057 37 9 | ¢ 10266 - 35 13 =G 10413 45 - 3 © 10551, 57 3 c 10788 ¢ 53 9
! o A 70143 3 o7 b A W e 3 ; o 10987 o o - c 10415 © . - 35 1 ‘C 10852 13 .8 C-—__ 10789 .55 9
A 70144 13 5’13 -‘f-\l 72058 ° }"37 4 C 10268 3 b 7 C . 10418 & 35 14 c 10552 i5 7 - 10789 57 9 n
| a o183 3, 5 N 72000 ' | o 10260 ;35 S c 10419 ; 35 15 C . 10859 35 34 C 10792 29 18 |
» A 70184 13, 1 A 72061 '3 18 c- 10270 ! 1_ o c 10420 43 1 c 10560 7 § |.Cc . 10794 - 29 . 9] '
A 70188 | 15 11 A 72061 © 37 ' 25 Co . _ 10278 41 T f Ll S B L c 10561 7 6 C 10800 53 29
‘ A 70202 ks -8 A 72062 37 ¢ -1 rC" 10271 ' 3B 1 . 0 C 210427 7 , N C 106562 33 ‘ I} c 10800 .55 - | 79.
1 A 70221 9 17 A 72082 37 27 ) o 10271 i Y . C . 10433 43 - 3 C 10865 | 33 " 10 [ 10800 §7 - 20 - _
| YA 70398 13 9-/ —-A ! 72083 37 13 fc . 10283 . 45 22 Cr: 10434 43 5 ¢ 10569 DAL Ci. 10802 5 ' .31
‘ 2 A 70308 % . 5 | A ' 72084 37 2 c 10286 a3 L g moeCoT, 10438 450 15 . {05/0 17 L3 ) C 10802 55 3
A 70398 61 ° 8 | A 72065 37 . 3 |l ¢ 10287 23 @ _ € -1 10848 13 6 ¢ 10571 2% - 10 ¢ 10802 1 57 31
A ;.- 70404 49 - 10 A .1 72066..- 37 - 14 C 10288 . 23 oA "c 10449 . 47 16 C 1p571 33 12 .C, 10803 . 53 25
VAL, 70404 51 . 101 A 72067 37 15 C 10289 - 93 aA o C 10461 9 6 ¢ . 10675 35 20 C 10804 53 ° 24
Ay 704180 _ 29 19| A 72068, 37 . 20 ¢ o2 .23 14 c 10463 A1 2 €. 10576 35 21 c 10806 49 ol
| A L 70463 15 14 A 72069- Y LRI Vil I 10202, )\ 23 40 €7 10483 ; -.*63 . 2 C: 10585 g 32 c: . 10806 51 E
{ A, 70483 19 ‘% {0 A 72070 37, 21 | ¢ 10203 : 23 16 ‘ C 10463 B5 1y 2 ¢ 10586, . - 9 28 -1 C 10807 . 48 113
| A 70478 13 7 ) A 72070 0 37, o c 10204 1 L 23 4 . c 10483 57 2 c 10587 . 9 26 C Teg07 ! BT 13
l A 70479 15 17 A 72071 37 8 C 10295 ' % 23 5 ! , C 1P465 b 23 34 C - 10588 - 9 25 ‘ . C 10808 ‘ ‘49 i 18 P
| A 70479 - 61 Tl A 72072 37 ¢+ 23 | ¢ 10206 | 23 8 1 C 10467 1 33 25 | C° 10580, 19 27| c 10808 © 51 . 16 0
A 72000 39 3 A 72112 a1 Moar el 10208 .23 g f., . G 10469 9 2 ¢ 10582 ‘9 8 c 10810 | 49 5 1200 Sy
A 72001 . 39. "l oA T 72113- 41 42 | ¢ 10208 . ‘23 R S 10470 9,0 19 Ci .'10596 . © - 45; %[ C 1 810 51 i 12 -
A 72002 38 . 12 | . A 613827 . 39 . 14 |ic 10209 . 23, @ Co 1047 9] 21'|, ¢ 10857 - 5 6 c g1 /| 3 32, T
a A 172003 39 0 B 118208 rr 33, jl i3 ! 10200- i 23 19 "Jr' oG 0473 9. . 20 fC 110860 ‘ 61 4 c- - 10813 86 . 32 7 .
A 172004 - . 33 . .8 B 18208+, - 23 .. 15 ol 40801 0 By g LIl 10474 | 94 1 C i ioest 61 1911 10813 . 157 . ..3200 .
‘A 72006 39 Y B (51975 ' ¢ !,.5 T L C P 10302, 193 . - C. 10479 ‘B 1. -C 10662 CoBl - QD‘M C \:;‘10814 T4t L 22, 0 i
A 72007 39 . 13 B': .51977, ' 5 oa'|l.¢ . 10303, 23 . 22 c 10482« . 47 . . 7, c- 10883 -+ .61 - 23| c o814 51 ~l220 !
- : : L e Y A RUE S VR o 10483 | 45, 16 1C T 10664 61 100 ] ¢ 10817 49 23




NUMERICAL INDEX

PAGE
NQ.

PAGE
NO.

_ 108N

109500 . . 187

— 9 -3 "
57777 .24

59 -

49
JB1

PAGE
: “NO.
10818 51 -
10818 53°
10818 55
10818 57
10820 59
10821 53
10821 55
10821 57
10821 59
10822 27 -
10822 49
. 10822 51
10833 51
10836 - 9
10837 g
10838 9
10830
10848
10849 25
10850 59
10866 7
10870 59
59
- 10873 59
' 10878 59
10879 " 59
10880 21
° 10881
10882 23 |
10883 21
10883 53
10883 " b5
10883 57
10888. | i 59
10896 - 5g
. -10897 53
10897 55
10897 57
10898 B3
10898 55
10898 - 57
10898 59°
10899 49
10899 51,
10904 49
10904 51
10915 ... 55
10916 . 55
10021 59,
10929 7,
“+ 10935 43
10935 45
10937- 43
10938 43 ,
10042
10942
11e1pg4gr i B3

‘

o000 00O00O000O00000000000C0

-

N OO0 NN000000000D0A0N000000REAABO00 6

10951
10952
10952
10852

10953 .

109853
10953
10965
10966
10967
10968
10285

108971

11016
11049
11125
11126
11181
11162
11163
11164
11165
11166
11167
11168
11169
11170
11171

11172 -+~

11173
11174
11175
11176
11177
11178
11179
11180

11181
11182,
11183

11184
11185
11185
11188
11188
11188

11190

T 11191 .
11192
11193
11104
111495 |

11196
11197,

11200 .

11,201

© 11202
11203,

;‘ 55

53
55
57
53
55
57
59
59
59
59
9
33
45
59
43
43
25
25
25
25
25
26
26
25
25
285
25

25
25
25

25

25
25
25
- 25
25

25 .

25
25

25

25
o

%,

25
25
25
27
77
27
27
27
27

27

L2

o ‘27(
I

= 27

.
Lo~ Y =D

- 25,_. —

© 51

27
27
27

27
27

27
27

27
27
27
27.
27
25
25
25
27
27
33
33

29
43
53
85

" 57

53
57
55

61
61
49
33

33

.45

45

45 .

45
33
33

. 38

39
39

47,

41
43

‘43
;43

51
49

il
‘4

Lo L25*.'

,33_“_ . 8

i

.Qljzgﬁ

-

o NUMERICAL.INDEX - - = - ... . .t
PAGE REF. PAGE REF.  PART REF.
NO. NO. NO. NO. NO. NO.
C 11884 43 32 45 24 92. 8

C 11661 43 36 b9 24 g92. - 8 5
C 11663 43 31 81’ 13 a2 8 15
C 11664 43 42 61 25 05- 4 13
C 11667 57, T 29 29 95. 5 a1
C 11668 55 1 49 28 95. 5 16
C 11671 " 49 29 51 28 g5. 5 24
¢ 111827 41 46 61 17 95- 6 17
c 11828 4 Y 47 19 95. 6 27
c 14980 53 R 53 6 95. 6 32
C 23811 51 8 55 6 5. 8 4
F. 19645 17 12 57 6 111 229 - 30
F 52650 27 50 58 18 11- 229 30
F 62075 33 30 61 26 111- 342 26
M 20164 g 33 61 22 113- 3 21
0 9638AB 37 11 : 53 36 113- 101 14
R 21491 27 63 f 55 36 113- 118 7
W . 5063-S 35 3 ‘ 57 36 113- 203 15
: 53 18 113- 205 17
65 18 13- 205 35
L i 57 18 113- 205 24
HARDWARE CODE NUMBERS 5 E 113 207 32
49 : 113- 250+ 2
- 516 59 22 51 3 " 115 103 . 13
. 814 48 26 17 - 4 115- ' 104, 14
514 51 26 17 .16 115- 201 1
+ 512 61 i1 35 39 115. 203 . 19
516 33 " 15 29 23 115- 203 - 19
612 . . 81 15 39 19 115 206 & 18
440 25 17 21 26 115 206 18
510 23 43 | 27 43 | 118 406 14
512 23 27 27 51 115. 408 28
612 29 30 4 2% | 18. 115 408 14
612 31 11 ' 4 35 | 41 115 406 14

© 618 N 3 5 21 8 115 407 28
640 29 26 5 23 26 115 407 28
644 =17 9 5 27 53. 126 12 29
652 39 2 5 33 =7 126- 127 8
820 | 23 23 5 451 25 126- 16 22
~. 820 | 31 3 5 59 23 126- 16 "7
"B12. - 21 7 5 61 12 126- 22 18
514 45 23 6 7 16 126- 28 16
528 33 6 .6 23 . 28 126- 24 11
612 47 12- 6. 28 21 1285 24 35
" 656 61 21 6 31 - 5 120-, 101 8
816 47 16 6 31 12 129-/ 101 20

824 47 18 6 47 13 1297y 1101 10
856 59— -4 - . 8 49 17 12911 - 102 ST 11

896 53 . 4 6" 49, 20 129-° 7102 —32- -
896 55 4 6 49 25 129 ¢ 102 32
896 57, e , 6 51 17 129- 12103 r 3
624 49 24 6 . 51 20 '120.7 . 103 L 12
624 51 24 6 51 25 120. 126 1

104 . 5 11 a: t g 61 16 129. 125 20,

104 35 40 I 8 23 - 24 | 120 409 23

104 45 197 & 29 12 |12, 410 10,
fo5., %, 105 arl v gl 8 47" 17 | 12e- 419 - 7
1105 '8 53+ ' 5 501, 8



b - ‘ . -
. ‘ . . . . RN e . & i . . . ) - o f
- i 'ﬁl v g <
- - - o, 4 . - B ! -
{ . v+ MUMERICAL INDEX - | _ - S . ] . ;
: | T , ,
- PAGE REF. PART \ PAGE . .REF.  PART . PAGE REF. )
7 . NO. - NO. NO. _No. NO. NO. L No. NO.
176 | 43 15 187- 131 . -9 18 218- 35 24 AT
350 a3 5 ‘187 Toos 7 12 218- 35 10 i
35t .43 4 187 ‘014 3110 218 13 10 \
352 33 24 187 1014 49 2 ] . 218 15 A
354 31 4 187- - 1014 ' 51 2 238- 15 3. . .
24 21 "4 . 187- 102 [« 9 _ 12 219- 61 9
24 29 5 192 ° ¢ “17 7. 219- 19 14 |
24 33 14 192- 19 29 17 3y 219 9. 32 ;
26 33 22 1922 . 19 43 g 4 218° 17 8 ’
26 53 20 192- 20 7 L9 T 221 23 10, . .
26 - 65 20; 182- 20 9 15 L 221- 27 62
26 57 20 192. .20 43 12 '
46 29 - 11 192- -20 49 »'31
47 19 7|19 . 20 " 51 3 =
|47 19 24 192. « - 2§ 7 2 :
"48 53.° 15 * 192- 21, 17 10’ -
a8 55. 15 193 21 .18 .16 ‘ . PR ‘%
48 57y 15 | 192+ 21 19 34 S
48 59 6 92 21, zé 23 ’
73: 13 11, ,192- 21 35 33 R
* 73 15 9 | 192 .23 19 2 P
.73 15 15 1927 l*‘-zaﬂﬁn_w -~ 2 ", e
73, 19 Be. | 193 | g | 5 18 ] .
193 i 8\ 145 7 '
193 . 9 45 7 - )
193 29 35 6
193, 29 41 5
193- 29 41 24
193- 1 35 27 |
19?5,-//-]5;2 3 . 33 47
<7l Tt 1
_ ) /J‘l'ga 45 15 g
- 2008 ¢ B8 10 | 195 45| 19 9
T /12008 57 10 195-. 45 477 . 11 ‘
| 2 21 B 195- 103 7 T IS
F -4 B3 19 1957 103 2 .« & | y ,
: 14 0 .55 19 195- 522 , 2 25 !
4 ' 57 . 19 | .18 522, 48 1 27, .
\ [ <18 6 1G5. 522 51 27 . !
‘x 6 19 .25 |v 195 *''B22 ' B3 12
| 8 .59 17 195. 522 7 BB 12 -
g8 37 2 195- 522 57 12
-6 37 1 195, ,530 |, B3 23
237 | ‘J35‘ . 5 [ 195 1, B30 65 23 '
vt T4 T 4 g8 s30 57 23 ,
23 4 28 211- 5 ‘25 10 ,
,,,,, -~ 531 41 20 211-, 9 17 28 .
| T 832 47 44 213, 4, 53 17
| - B34 41 .48 '213-, 4, 55 17 =
- LBE1 38 _ - 26 213-° . 4 1 57 17 | b L
o f209' 35 1 36 214 103 5 9. | oy
b f201° "7he3e- - 4 L 7. 200 5 15 0
’ ! 207 5, 10 | 218 445, 35 18 T
| o207 . 45 18 218 493 v 1 35 . o 3 4 - )
' 215 - 5, T4 2i8.. 494 ¢ 35 ¢ t12000 -
. .7 400 . 431, 8- 218 1056+, | 35 220 1. ..
a PB09 T 45t - 8 1 g B006 |, 35, 23t . .
‘1218:\L II:\IiI:: fS-T’ Y 'i | ‘“»1 i 218-1 I 1:5008 :i’;ih I'I‘ ‘-;35 - :25 i‘H -“ ”' ‘i'-




